Engine Parts

DETROIT DIESEL @

Diesel Engine

Generator Models:

450 kKW
500 kW (60 Hz)

Engine Series:
2000

Engine Models:
R0837K06
R0O837K36
R0O838K36

L
TP-6026 4/03a



Table of Contents

Generator Set Engine Model Page No.
450 kW (50 Hz) R0O837K06 2-1
500 kW (60 Hz) R0837K06 2-1
450 kW (60 Hz) R0O837K36 3-1

450 kW (60 Hz) R0838K36 4-1



GENERAL INFORMATION

This customized parts catalog contains
information specific to the customer serial
number. All engine components in this
catalog are divided into major groups of
functionally related parts. A listing of the
groups and their sub-groups appears under
*Group Nomenclature” of this section.

The Alphabetical Index is particularly helpful
when only a part name is known and the
group can not readily be determined. Parts
are listed alphabetically by noun name,
followed by a description of the application
of the part and the final group location.

Unlike the normal parts catalog this book
does not contain types. The listing of parts
is separated only by a group identification
(e.g. 1.1000 for cylinder ~ blocks).
Components of major assemblies will follow
the assembly.” The order in which parts are
listed is the same as the normal parts
catalog.

Also included in the last pages of this
catalog is a listing of various supplies
required to maintain your engine.

The data in this publication is based on
information known to Detroit Diesel at the
time of printing. While every care and effort
has been taken to ensure the accuracy of all
information,. engine modifications or
subsequent engineering changes  or
enhancements may cause certain data to be
superseded or rendered obsolete. Detroit
Diesel reserves the right to make changes
to this catalog at any time without notice.

If additional assistance is needed please
contact your authorized Detroit Diesel
setvice outlet.

IMPORTANT ENGINE INFORMATION

- Your engine serial number should be kept

readily available. It can be used to identify
your model as well as ALL service parts
including kits, sets, warranty information
and extended coverage available.



CUSTOMER ASSISTANCE

The satisfaction and goodwill of the
owners of Detroit Diesel engines are of
primary concern to Detroit Diesel
Corporation and its distributor/dealer

As the owner of A Detroit Diesel -
Product you have a complete network
of over 2,000 Detroit Diesel service out-
lets in the U.S. and Canada, plus many
outlets worldwide that are prepared to

organizations.

meet your parts and service needs:

HAWAI

SOUTHWESTERN

SOUTHEASTERN

EASTERN REGION

Long Branch, New Jersey
187 Monmouth Park Highway
West Long Branch, NJ 07764
Phone: (732) 222-1888

Fax: (732) 222-3411

SOUTHEASTERN
REGION
Jacksonville, Florida
5111 Bowden Road
Jacksonville, FL. 32216
Phone: (904) 448-8833
Fax: (904) 448-2444

CENTRAL REGION
Detroit, Michigan
13400 QOuter Drive, West
Detroit, MI 48239-4001
Phone: (313) 592-5990
Fax: (734) 762-1032

SOUTHWESTERN REGION
Dallas, Texas

2711 LBJ Freeway

Suite 1036

Dallas, TX 75234

Phone: (972) 247-4313

Fax: (972) 247-4316

WESTERN REGION
Downey, California
10645 Studebaker Road
Downey, CA 90241
Phone: (562) 929-7016
Fax: (562) 864-0502

CANADIAN REGION
London, Ontario

Detroit Diesel of Canada Lid.
150 Dufferin Ave., Suite 701
London, ON NBA 5N6
Phone: (519) 661-0149

Fax: (519) 661-0171

LATIN AMERICAN REGION
Miami, Florida

2277 N.W. 14th Street

Miami, FL 33125-0068

Phone: (305) 637-1555

Fax: (305) 637-1580

ASIAN REGION
Singapore

No. 1 Benoi Place
Singapore 629923
Phone: (65) 865-1911
Fax: (65) 861-1618

PACIFIC REGION
Australia

47 First Street

Black Rock, Victoria 3193
Phone: (61) 9589-0484
Fax: (61) 9589-6858

EUROPE, MIDDLE EAST,
AFRICA (EMA) REGION
The Netherlands
Ridderpoort 9

P.O. Box 4161

2980 GD Ridderkerk

The Netherlands

Phone: (31) 1804-10208

Fax: (31) 1804-62062

MEXICO

Detroit Diesel-Allison de
Mexico

Av. Santa Rosa 58

Col. Ampliacion Norte

San Juan Ixtacala, Tlanepantla
C.P. 54160, Edo do Mexico
Phone: (525) 333-1802

Fax: (525) 333-1870



SERIES 2000 PARTS CATALOG ALPHABETICAL INDEX

1 oooo ENGINE (LESS MAJOR ASSEMBLIES) 5.0000 COOLING SYSTEM
1.1000 ..... CYLINDER BLOCK 5.1000 ..... FRESH WATER. PUMP
1.1000A .. .. AIR BOX DRAINS 5.1000A .. .. FRESH WATER PUMP
1.2000 ..... CYLINDER HEAD : _ COVER
1.2000A ... . ENGINE LIFTER BRACKET 5.2000A .... WATER OUTLET ELBOW
1.3000 ..... CRANKSHAFT 5.2000B .... THERMOSTAT
1.3000A .. .. CRANKSHAFT FRONT COVER 5.2000C .. .. WATER BYPASS TUBE
1.3000B .. .. VIBRATION DAMPER 5.30008B .... WATER CONNECTIONS
1.3000C . ... CRANKSHAFT PULLEY 5.4000A ....FAN
1.3000D ... CRANKSHAFT PULLEY BELT 5.5000A . ... HEAT EXCHANGER OR KEEL

COOLING

1.4000A . ... FLYWHEEL
1.5000A . ... FLYWHEEL HOUSING
1.5000B . . .. FLYWHEEL HOUSING ADAPTOR

5.6000A .. .. RAW WATER PUMP

1.6000 ..... CONNECTING ROD AND PISTON 6.0000 EXHAUST SYSTEM

1.7000 ..... CAMSHAFT AND GEAR TRAIN 6.1000A . ... EXHAUST MANIFOLD

1.7000A . ... BALANCE WEIGHT COVER 6.2000A . ... EXHAUST MUFFLER AND/OR
CONNECTIONS

1.7000B . ... ACCESSORY DRIVE
1.8000 ..... VALVE AND INJECTOR OPERATING

CHANISM
, ME S 7.0000 ELECTRICAL INSTRUMENTS
1.8000A .. .. ROCKER COVER 7.1000A .. .. BATTERY CHARGING GENERATOR
7.3000A .. .. STARTING MOTOR
2.0000 FUEL SYSTEM 7.4000C .. .. SHUT-OFF OR ALARM SYSTEM
2.1000A ... . FUEL INJECTOR .~ 7.7000A ....WIRING HARNESS
2.10008 .. .. INJECTOR CONTROLS ELECTRONIC 770008 .. .. THROTTLE & GEAR CONTROL
22000 ..... FUEL PUMP SYS. ELECTRONIC
2.3000A . ... FUEL FILTER AND STRAINER | 7.7000C .. ..CRT & LCD DISPLAY SYS
ELECTRONIC
2.4000 ..... FUEL MANIFOLD AND/OR
CONNECTIONS
2.5000A . ... FUEL LINES AND FUEL COOLER 9.0000 TRANSMISSION AND PROPULSION
9.1000A . ... HYDRAULIC MARINE GEAR
3.0000 AIR SYSTEM 9.2000A . ... REVERSE & RED.GEAR

3.1000A .... AIR CLEANER

3.3000A .. .. AIR INLET HOUSING 110000  ENGINE MOUNTING
3.3000C .. . . AIR INTAKE MANIFOLD 11.1000A . . . ENGINE MOUNTING AND BASE
3.5000A .. .. TURBOCHARGER

12.0000 MISCELLANEOUS
4.0000 LUBRICATING SYSTEM 12.4000A . .. AIR COMPRESSOR

4.1000A ... OlL PUMP 12.60008 . .. AIR STARTER
4.1000B . . .. OIL DISTRIBUTION SYSTEM 12.6000C . . . COLD WEATHER STARTING AID

4.2000A ... OlL FILTER 12.8000A . . . SUPPLIES/MAINTENANCE
4.4000A .. .. OIL COOLER PRODUCTS

4.5000A ....OIL FILLER TUBE
4.6000A ....DIPSTICK

4.7000A ....OIL PAN

4.8000A .... VENTILATING SYSTEM

All information subject to change without notice. ’
6SP2000 0003 © 2000 DETROIT DIESEL CORPORATION 1-1



ALPHABETICAL INDEX

SERIES 2000 PARTS CATALOG

1-2

All information subject to change without notice. -

6SP2000 0003 Copyright © 2000 DETROIT DIESEL CORPORATION



SERIES 2000 PARTS CATALOG ALPHABETICAL INDEX
PART NAME GROUP NO. PART NAME GROUP NO.
A CAP, OIL FILLER 4. 5010A
ACTUATOR ASSEMBLY, TROLL VALVE 7. 74208 8['2&”& 2:; ';LLC-EETRPCIJ:g HOSE ; ?gggﬁ
ACTUATOR ASSY. 3. 3012A . -
ACTUATOR ASSY., GEAR 7. 74608 CLAMP, BREATHER TUBE 4. 8039A
CLAMP, EXHAUST MANIFOLD FRESH 5. 3434B
ACTUATOR, TROLL VALVE 7. 74228 )
; WATER INLET HOSE
ADAPTOR ASSY,, OIL COOLER 4. 16448
CLAMP, INJECTOR 2. 1270A
ADAPTOR, AIR INLET MANIFOLD 3. 3004A
ADAPTOR. DIRSTIK 2 B030A CLAMP, OIL COOLER WATER INLET 5. 33668
) . CONNECTION
ADAggR, E§HAUST gANIFOLD g- 1003A CLAMP, WATER OUTLET MANIFOLD TUBE HOSE 5. 2048A
ADAPTOR, EXHAUST OUTLET .. 6. 2120A CLEANER, COOLANT SYSTEM 12.8270A
ADAPTOR, FLYWHEEL HOUSING 1. 51308 CLIP, AIR COMPRESSOR WATER TUBE 12.4095A
ADAPTOR, OIL FILLER TUBE 4. 5005A CLIP, BREATHER TUBE 4, 8040A
ADAPTOR, OIL FILTER ASSY. 4. 2352A CLIP, CYLINDER HEAD:INLET 2. 5180A
ADAPTOR; OIL FILTER COVER 4. 2201A CLIR DIPSTICK 4. 6040A
ADDITIVES, DIESEL FUEL 12.8280A CLIP, FILTER OUTLET TUBE 2. 5156A
ADDITIVES, SUPPLEMENTAL COOLANT 12.8260A CLIP, FUEL DRAIN 2. 5220A
AIR STARTER ASSY. 12.6080B CLIP, FUEL PUM; TO FILTER HOSE 2. 5120A
shom TSN CIoVsook oS 2 s
APPEARANCE PACKAGE PARTS - SECTION1  12.7001A CLIP, TURBOCHARGER OIL SUPPLY TUBE o Sa0BA
B CLIRWATER CROSSOVER TUBE 5. 3476B
BALL, LUBE OIL STRAINER BYPASS VALVE 4. 2130A gg'[EE‘gESLHfQS%E‘;‘SNG AID KIT 12e8me
A .
BASE BREATHER 4. 8048 COMPRESSOR ASSY., AIR 12.4001A
BASE, ENGINE MOUNTING 11.1001A CONNECTING ROD ASSY. 1. 6001
BEARING, CONNECTING.ROD PISTON PIN . 1. 6090 CONNECTION, EXHAUST MANIFOLD 5. 3430B
BELT, CRANKSHAFT PULLEY DRIVE 1. 3320D FRESH WATER INLET
BELT, GENERATOR DRIVE 7. 1575A CONNECTION; FLEXIBLE EXHAUST 6. 2095A
BEADE, FAN HIGH LOW AND CRANKSHAFT 5. 4010A CONNECTION, HEAT EXCHANGER INLET 5. 3314B
MOUNTED CONNECTION, HEAT EXCHANGER 5. 3312B
BLOCK, CYLINDER 1.-1001 WATER OUTLET ; :
BODY, BREATHER OR SEPARATOR 4. 8050A CONNECTION, OIL COOLER WATER INLET 5. 33508
BOLT, ENGINE LIFTER EYE 1. 2100A CONNECTIONS, COLLECTOR 4. 8250A
BOLT, EXHAUST MANIFOLD TO HEAD 6. 1025A CONNECTOR, BREATHER TUBE 4. 8021A
BOLT, ROCKER COVER. 1. B460A CONNECTOR, CQMMUNICATIONS 2. 17658
BOTTLE, COOLANT RECOVERY 5. 5193A V%gygg%mﬁ&%xmua MANIFOLD FRESH 5. 34368
BRACKET ASSY., ELECTRONIC CONTROL 2. 15038 CONNECTOR, TURBOCHARGER 5. 5305A
MODULE MOUNTING ; EXHAUST INLET
Em?g%fgﬁ SHUTOFF SOLENOID 7. 4535C COOLER ASSY,, FUEL 5. BA25A
BRACKET, BOAT BUILDER INTERFACE MODULE 2. 15148 CORE, OIL COOLER-ENGINE 4. 4001A
CORE, OIL COOLER-MARINE GEAR 4. 4002A
BRACKET, ENGINE LIFTER-FRONT 1. 2070A COUPLING, ACCESSORY DRIVE 1. 76358
BRACKET, ENGINE LIFTER-REAR 1. 2080A COVER ASSY.. DRIVE 1. 77008
BRACKET, ENGINE SUPPORT 11.1075A " COVER ASSY., ROCKER 1. 8450A
ggﬁgggt Fﬁm 2ELT I)EF:‘;SIONER ASSY. 5. 43322 COVER, AIR COMPRESSOR FUEL PUMP HOLE  12.4034A
CKET, F UPP 5. 4027 COVER, BALANCE WEIGHT 1. 7470A
BRACKET, FUEL FILTER MOUNTING 2..3530A COVER, BALANCE WEIGHT COVER HOLE 1. 7490A
BRACKET, GENERATOR ADJUSTING STRAP 7. 1582A COVER, CRANKSHAFT FRONT 1. 3160A
BRACKET, GENERATOR MOUNTING 7. 1595A COVER, CRANKSHAFT FRONT COVER 1. 3195A
BRACKET, HEAT EXCHANGER MOUNTING 5. 5070A SMALL HOLE
BRACKET, OIL COOLER HOUSING SUPPORT 4. 4100A COVER, ENGINE FRONT ACCESSORY DRIVE 1. 3191A
BRACKET, OIL FILLER TUBE CLAMP 4. 5004A COVER, ENGINE FRONT LOWER 1. 3162A
BRACKET, OIL PUMP OUTLET PIPE 4. 15758 ggxgg» Emg;’“:gg’s?hg f' ;g;gﬁ
BRACKET, OIL PUMP SCREEN SUPPORT 4. 15408 : : .
BRACKET REVERSE GEAR MOUNTING 6. 1011A ﬁg\LIER, FLYWHEEL HOUSING ACCESSORY 1. 5061A
BRACKET, STARTING MOTOR SUPPORT 7. 3007A  enan
' , FL L HOUSING INSPECTION 1. 5080A
- A
. . COVER, FLYWHEEL HOUSING LARGE HOLE 1. 5030A
BUSHING, CONNECTING ROD PISTON PIN 1. 6040 COVER, FLYWHEEL HOUSING OIL HOLE 1. 5117A
COVER, FLYWHEEL HOUSING SMALL HOLE 1. 5050A
C COVER, FRESH WATER PUMP BODY 5. 1031
CAMSHAFT ASSY. 1. 7001 COVER, FUEL FILTER 2. 3390A
CAP, EXPANSION TANK 5. 5140A COVER, GEAR CASE 1. 3158A
All information subject to change without notice.
6SP2000 0003 © 2000 DETROIT DIESEL CORPORATION 1-3



ALPHABETICAL INDEX SERIES 2000 PARTS CATALOG
PART NAME GROUP NO. PART NAME GROUP NO.
COVER, HEAT EXCHANGER 5. 5030A GAGE, FUEL VOLUME 12.8350A
COVER, OIL COOLER HOUSING 4. 4060A GAGE, HOUR METER 12.8370A
COVER, OIL FILLER HOLE 4. 5070A GAGE, OIL PRESSURE - ENGINE 12.8330A
COVER, STARTING MOTOR HOLE 7. 3738A GAGE, OIL PRESSURE - TRANSMISSION 12.8335A
COVER, THERMOSTAT HOUSING 5. 21208 GAGE, OIL TEMPERATURE 12.8340A
COVER, WATER PUMP 5. 1235A GAGE, SPEEDOMETER 12.8385A
CRANKSHAFT ASSY. 1. 3001 GAGE, TACHOMETER 12.8320A
CUSHION, ENGINE MOUNTING BASE 11.1010A GAGE, TURBO BOOST 12.8375A
ISOLATION PAD GAGE, VOLTMETER 12.8380A
CYLINDER KIT 1. 6182 GAGE, WATER TEMPERATURE 12.8345A
CYLINDER, SEQUENTIAL ACTUATOR 6. 1008A GASKET, ACCESSORY DRIVE 1. 76048
GASKET, AIR INLET HOUSING FLANGE 3. 3007A
D GASKET, AIR INLET MANIFOLD 3. 3311A
GASKET, BALANCE WEIGHT COVER HOLE 1. 7500A
DAMPER, VIBRATION 1. 32108 GASKET, BREATHER BODY OR SEPARATOR 4. 8070A
DIPSTICK 4. 6001A GASKET, COVER ASSY. DRIVE 1. 77258
DISC, FUEL PUMP DRIVE 2. 2228 GASKET, CRANKSHAFT FRONT COVER 1. 3170A
DRIVE ASSY., ACCESSORY 1. 76008 GASKET, CRANKSHAFT FRONT COVER 1. 3196A
SMALL HOLE COVER
E GASKET, CYLINDER HEAD COMPRESSION 1.-2010
ELBOW, EXHAUST CROSSOVER TUBE 5. 11BiA GASKET, ENGINE FRONT ACCESSORY DRIVE 1. 3192A
FLoOW, XALET MAROLD oo CASKETEGWITOROSSOVERTURE 6. 113
ELBOW, HEAT EXCHANGER RAW WATER INLET 5. 6582A o ASKET: EXHAUST MANIEOLD ADAPTOR 6. 1012A
vy GIEAT EXCHANGER RAW 585844 GASKET, EXHAUST MANIFOLD COVER 6. 1017A
ELBOW, RAW WATER PUMP INLET 5.6573n  GASKET, EXHAUST OUTLET 6 2105A
ELBOW, RAW WATER PUMP OUTLET 5. 6572A GASKET, EXPANSION TANK FILLER NECK 5. 5130A
ELBOW, THERMOSTAT HOUSING 5.21208 GASKET, FLYWHEEL HOUSING 1. S010A
COVER OUTLET GASKET, FLYWHEEL HOUSING ACCESSORY 1. 5062A
ELBOW, WATER INLET 5. 1300A HOLE COVER ‘
ELBOW, WATER OUTLET MANIFOLD 5. 2085A GASKET, FLYWHEEL HOUSING COVER 1. S095A
ELEMENT, AIR CLEANER 3. 1050A SSEEEJ(')\';%WHEEL HOUSING LARGE 1. 5040A
ELEMENT, OlL FILTER 4. 2250A GASKET, FLYWHEEL HOUSING OIL HOLE COVER 1. 5118A
EXHAUST ADAPTOR, WASTEGATE 3. 5015A GASKET, FLYWHEEL HOUSING SMALL 1. 5060A
EXTENSION, BREATHER TUBE 4. 8010A HOLE COVER
GASKET, FRESH WATER PUMP 5. 1010
F GASKET, FRESH WATER PUMP BODY COVER 5. 1032
GASKET, FUEL MANIFOLD 2. 4013
FILTER ASSY., OIL 4. 2240A GASKET, FUEL PUMP TO ENGINE 2. 2007
FILTER ASSY., SPIN-ON FUEL 2. 3316A GASKET. LOWER OIL PAN 4. 70407
FILTER UNIT, BREATHER 4. 8060A GASKET, LUBE OIL STRAINER BYPASS VALVE 4. 2160A
FLANGE, EXHAUST 6. 2085A GASKET, OIL COOLER BYPASS VALVE PLUG 4. 4170A
FLANGE, MARINE GEAR DRIVE 9. 1004A GASKET, OIL COOLER CORE PLATE 4. 4020A
FLANGE, OIL DRAIN 1. 3185A GASKET, OIL COOLER CORE-INNER 4. 4030A
FLYWHEEL ASSY. 1. 4001A GASKET, OIL COOLER WATER INLET 5. 33608
FOLLOWER ASSY., CAMSHAFT 1. 8260 CONNECTION
FORK, FUEL PUMP COUPLING 2, 2220 GASKET, OIL FILLER HOLE COVER 4. 5080A
FUEL SYSTEM PRODUCTS 12.8006A GASKET, OIL FILTER ADAPTOR TO OiL 4. 2293A
COOLER ADAPTOR
G GASKET, OIL FILTER BYPASS VALVE HOUSING 4. 2389A
GASKET, OIL PAN TO BLOCK 4. 7030A
GAGE, AIR PRESSURE 12.8315A _GASKET, OIL PUMP INLET PIPE 4. 15208
GAGE, AMMETER 12.8310A GASKET, OIL PUMP OUTLET PIPE 4. 15908

All information subject to change without notice.

6SP2000 0003 ©-2000 DETROIT DIESEL CORPORATION



SERIES 2000 PARTS CATALOG = - . ALPHABETICAL INDEX

PART NAME GROUP NO. PART NAME GROUP NO.
GASKET, RAW WATER PUMP 5. 6350A HOSE, OIL COOLER INLET OIL 4. 4192A
GASKET, RAW WATER PUMP INLET ELBOW 5. 6574A HOSE, OIL. COOLER OUTLET OIL 4. 4195A
GASKET, RAW WATER PUMP OUTLET TUBE 5. 6581A HOSE, OIL COOLER WATER INLET CONNECTION 5. 33658
GASKET, ROCKER COVER 1. 8455A HOSE, OIL COOLER WATER OUTLET 5. 34228
GASKET, STARTING MOTOR 7. 3004A HOSE, OIL DRAIN 4. 8187A
GASKET, THERMOSTAT HOUSING 5. 21108 HOSE, RAW WATER PUMP DRAIN 5. 6560A
GASKET, THERMOSTAT HOUSING COVER 5. 21308 HOSE, TURBOCHARGER AIR OUTLET 3. 5420A
GASKET, TURBOCHARGER EXHAUST 3. 5307A CONNECTION
INLET CONNECTION HOSE, TURBOCHARGER WATER INLET 5. 32738
GASKET, WATER INLET ELBOW . 5.1305A HOSE, WATER BYPASS TUBE 5. 2165C
GASKET, WATER OUTLET MANIFOLD ELBOW 5. 2037A HOSE, WATER CROSSOVER TUBE 5. 3474B
GASKET, WATER PUMP COVER 5. 1236A HOSE, WATER OUTLET MANIFOLD TUBE 5. 2047A
GEAR ASSY., DRIVE PUMP 9.2086A  HOUSING ASSY., FLYWHEEL 1. 5001A
GEAR ASSY., HYDRAULIC MARINE 9. 1001A HOUSING ASSY., GEAR CASE 1. 3156A
GEAR ASSY., IDLER 1. 51297 HOUSING ASSY..AIR INLET 3. 3001A
GEAR ASSY,, REVERSE AND REDUCTION 9. 2001A HOUSING, ACCESSORY DRIVE 1. 76278
GEAR, ACCESSORY DRIVE SHAFT 1. 7642B HOUSING, AIR SHUTOFF CONTROL 7. 4850C
GEAR, CAMSHAFT 1. 7200 HOUSING, HEAT EXCHANGER FRESH 5. 5325A
GEAR, CRANKSHAFT (TIMING) 1. 3145 WATER OUTLET
GEAR, CRANKSHAFT TIMING 1. 7445 HOUSING, INTERCOOLER 3. 5432A
GEAR, FLYWHEEL RING 1. 4010A HOUSING, OIL COOLER-ENGINE 4. 4050A
GENERATOR ASSY. 7. 1001A HOUSING, OIL FILTER BYPASS VALVE 4, 2388A
GUARD, GENERATOR DRIVE BELT AND PULLEY 7. 1585A HOUSING, THERMOSTAT 5. 20908
GUIDE, DIPSTICK 4. 6020A HOUSING, TRANSFER OIL/WATER 4. 4189A
GUIDE, EXHAUST VALVE 1. 8320 HUB, FLYWHEEL FLEXIBLE COUPLING 1. 4080A
, HUB;-IDLER GEAR 1. 5130A
H HUB, VIBRATION DAMPER 1. 32308
HAND CLEANERS 12.8070A
HARNESS, AIR SHUTOFF WIRING 7. 4545C |
%%Tyﬁs’ ECM BOAT BUILDER INTERFACE 2. 1690B INJEGTOR ASSY. 2 1001A
HARNESS, ELECTRONIC DISTRIBUTOR 2. 17008 INTERCOOLER, TURBOCHARGER 3. 5425A
UNIT TO INJECTOR
HARNESS, ENGINE SENSORS TO DISCONNECT 2. 17208 J
HARNESS, ENGINE SENSORS TO ECM 2, 1704B
HARNESS, ENGINE WIRING ~ 7001A JUNCTION BLOCK, TO FUEL MANIFOLD 2. 4018
HARNESS, POWER INTERFACE 2. 1740B K
HARNESS, VEHICLE INTERFACE 2. 1703B
HARNESS, WRG ECM INTERFACE 7. 7003A KIT, BREATHER ELEMENT 12.8018A
HARNESS, WRG ECM POWER 7. 7002A KIT, COOLANT ANALYSIS 12.8290A
HEAD ASSY., CYLINDER 1. 2001 KIT, ENGINE UPGRADE 12.8015A
HOSE, AIR INLET PIPE 3, 1270A KIT, FILTER MAINTENANCE-FUEL/OIL 12.8005A
HOSE, BREATHER EXTENSION 4, B175A KIT, FUEL ANALYSIS 12.8293A
HOSE, DE-AERATION 5. 3283B KIT, LINER AND SEALS 1. 6181
HOSE, EXHAUST, MANIFOLD FRESH 5. 3432B KIT, OIL ANALYSIS 12.8291A
WATER INLET KIT, WASTEGATE ACTUATOR 3. 5004A
HOSE, FILTER TO CYLINDER HEAD 2, 5160A
HOSE, FRESH WATER OUTLET 5. 3446B L
HOSE, FUEL DRAIN 2. 5215A
HOSE, FUEL DRAIN CROSSOVER 2, 5206A LAMP, INSTRUMENTS PANEL 12.8360A
HOSE, FUEL PUMP OUTLET TO FILTER 2. 5110A LCD DISPLAY ASSEMBLY 7.7701C
HOSE, FUEL PUMP TO JUNCTION BLOCK 2. 5144A LEVER CONTROL ASSEMBLY 7. 7401B
HOSE, FUEL SUPPLY 2. 5009A LEVER CONTROL, GEAR AND THROTTLE 7. 7430B
HOSE, JUNCTION BLOCK TO BOOST COOLER 2. 5183A LEVER, AIR INLET HOUSING SHUTDOWN VALVE ~ 3. 3090A

All information subject to change without notice.
6SP2000 0003 © 2000 DETROIT DIESEL CORPORATION 1-5



ALPHABETICAL INDEX SERIES 2000 PARTS CATALOG
PART NAME GROUP NO. PART NAME GROUP NO.
LEVER, AIR SHUTOFF 7. 4536C RING, ENGINE FRONT TRUNNION MOUNTING 11.1094A
LIMITER ASSY., COLLECTOR VACUUM 4. 8240A SUPPORT CUSHION o
LINE, FUEL INJECTION INTERNAL 2. 1006A RING, PISTON COMPRESSION 1. 6120
LINER, CYLINDER 1. 6180 RING, PISTON OIL CONTROL 1. 6130
LOCK, EXHAUST VALVE SPRING 1. 8370 ROD, AIR SHUTOFF SOLENOID CONTROL 7. 4538C
LOCKRING, ACESSORY DRIVE 1. 76508 %?ATPOU:F\'IALVE } g;gg
LUBRICATING COMPOUND THREAD 12.8110A d s :
M SCREEN, OIL PUMP INLET 4. 15308
MANIFOLD, AIR INLET 3. 3310A SCREW, FAN BRACKET ADJUSTING 5. 4290A
MANIFOLD, EXHAUST 6. 1001A SCREW, FUEL FILTER COVER 2. 3410A
MANIFOLD, FUEL 2. 4010 SEAL, AIR INLET HOUSING SHUTDOWN 3. 3055A
MODULE ASSY., ELECTRONIC INJECTOR 2. 1501B VALVE SHAFT
CONTROL SEAL, BALANCE WEIGHT COVER OIL 1. 7472A
MODULE, BOAT BUILDER INTERFACE 2. 15128 SEAL, CRANKSHAFT OIL-FRONT 1. 3166A
MODULE, CONTROL STATION INTERFACE 7. 74508 SEAL, CRANKSHAFT OIL-REAR 1. S004A
MODULE, ENGINE ROOM INTERFACE 7. 74408 SEAL, CYLINDER LINER 1. 6190
MOTOR ASSY,, STARTING 7. 3001A SEALANT, RTV 12.8255A
" : SEAT, EXHAUST VALVE SPRING 1. 8360
N SENSOR, AIR PRESSURE 2. 16508
SENSOR, AIR TEMPERATURE 2. 16478
NECK, EXPANSION TANK FILLER 5. 5120A SENSOR, COOLANT LEVEL 2. 16658
NOZZLE ASSY.OlL SPRAY 4. 1569B SENSOR, COOLANT PRESSURE 2. 16758
SENSOR, MAG. CRANKSHAFT 2. 16208
o SENSOR, MAG. IDLER 2. 1610B
OIL, ENGINE LUBRICATING 12.8025A SENSOR, OIL OR FUEL PRESSURE 2. 1600B
SENSOR, OIL, FUEL OR COOLANT 2. 16308
P TEMPERATURE
PAINT, ENGINE TOUCH-UP 12.8001A SENSOR, PROPELLER SPEED 7. 7424B
PAN. OIL 4 7001A SEPARATOR, FUEL WATER 2. 3590A
PAN. OIL-LOWER 4, 7020A SHAFT AND ARMS ASSY., ROCKER COMPLETE 1. 8055
PAN. OIL-UPPER & THI0A SHAFT, AIR INLET HOUSING SHUTDOWN VALVE 3. 3050A
PANEL. GONTROL 7, 74708 SHELL ASSY., OIL COOLER TUBE TYPE 4. 4003A
J . SHELL, BREATHER 4. 8055A
SiArlw\lEll_fs '?‘gJF‘UMENTS 1?-8232: SHELL, CRANKSHAFT MAIN BEARING 1. 3090
. . SHIELD, GENERATOR 7. 1005A
PIPE ASSY., BREATHER 4. 8001A SHIELD, WATER ECM 2. 15238
PIPE, OIL PUMP INLET 4. 1510B SHIELDING, FLEXIBLE HOSE 2. 5255A
PIPE, OIL PUMP OUTLET 4. 15808 SHIM, ENGINE REAR SUPPORT 11.1102A
PISTON KIT 1. 6110 SHIM, ENGINE SUPPORT 11.1080A
PLATE ASSY., ACCESSORY DRIVE 1. 7630B SLEEVE, CRANKSHAFT OIL SEAL 1. 3167A
PLATE ASSY., ELECTRONIC DISTRIBUTOR 2. 15208 SLEEVE, VIBRATION DAMPER HUB 1. 32328
UNIT COLD SOCKET, LAMP INSTRUMENTS PANEL 12.8365A
PLATE, AIR SHUTOFF CONTROL INSTRUCTION 7. 4529C SOLENOID, AIR SHUTOFF OR GOVERNOR 7. 4519C
PLATE. ENGINE SUPPORT 11.1110A SPACER, ACCESSORY DRIVE BEARING 1. 7652B
SPACER, ENGINE SUPPORT 11.1073A
PLUG, LUBE OIL STRAINER BYPASS VALVE 4. 2150A SPRING. AIR INLET HOUSING SHUTDOWN 3 3070A
PLUG, OIL COOLER BYPASS VALVE 4. 4160A VALVE TENSION -
PLUG, OIL PAN DRAIN 4. 7080A SPRING, AIR SHUTOFF CONTROL ROD 7. 4543C
PULLEY AND HUB ASSY., FAN 5. 4015A SPRING. EXHAUST VALVE 1. 8340
PULLEY, CRANKSHAFT 1. 3280C SPRING, LUBE OIL STRAINER BYPASS 4. 2140A
PULLEY, GENERATOR 7. 1500A VALVE BALL
PUMP ASSY., FRESH WATER 5. 1001 SPRING, OIL COOLER BYPASS VALVE 4. 4150A
PUMP ASSY., FUEL 2. 2001 STRAINER, AIR COMPRESSOR ON 12.4300A
PUMP ASSY., HYDRAULIC MARINE GEAR OIL 9. 1475A COMPRESSOR
O 3
PUMP ASSY., RAW WATER 5. 6001A STUD, EXHAUST MANIFOLD OUTLET 6. 1050A
R STUD, EXHAUST MANIFOLD TO 6. 1022A
TURBOCHARGER
RELAY ASSY., STARTER MOTOR TIME DELAY 7. 3737A STUD, FRESH WATER PUMP MOUNTING 5. 1020
TS, fme S : o
] . SUPPORT ASSY., CRANKSHAFT REAR 1. 5021A
RETAINER, PISTON PIN 1. 6150 SUPPORT, ENGINE FRONT TRUNNION 11.1090A
RING SET, PISTON 1. 6115 MOUNTING

1-6

All information subject to change without notice.
6SP2000 0003 © 2000 DETROIT DIESEL CORPORATION



SERIES 2000 PARTS CATALOG ALPHABETICAL INDEX

PART NAME GROUP NO. PART NAME GROUP NO.
SUPPORT, ENGINE REAR 11.1100A TUBE, INJECTOR HOLE 2. 1290A
SUPPORT, FAN MOUNTING 5. 4025A TUBE, JUNCTION BLOCK INLET 4. 1581B
SUPPORT, INJECTOR CLAMP . 2.1275A TUBE, JUNCTION BLOCK TO CYLINDER HEAD 2. 5175A
SWITCH, EMERGENCY BACKUP 7. 7465B TUBE, OIL COOLER INLET 1. 3186A
SWITCH, SHUTDOWN SOLENOID MICRO 7. 4520C TUBE, OIL COOLER WATER OUTLET 4. 4270A
SWITCH, WATER HEATER CONTROL 12.6405C TUBE, OIL DRAIN 4.16428
TUBE, OIL FILLER 4. 5001A
T TUBE, RAW WATER PUMP OUTLET 5. 6580A
TUBE, TURBOCHARGER OIL SUPPLY 3. 5500A
TANK, FRESH WATER EXPANSION 5. 5090A TUBE, TURBOCHARGER WATER RETURN 5. 32698
TENSIONER, BELT 5. 4340A TUBE, WATER BYPASS 5. 2160C
THERMOSTAT 12.6430C TUBE, WATER OUTLET MANIFOLD 5. 2045A
THERMOSTAT ASSY. 5. 20508 TUBE, WATER PUMP INLET 5. 33298
THREADLOCK & SEALER 12.8242A TURBOCHARGER 3. 5001A
TUBE ASSY., FUEL SUPPLY 2. 1004A
TUBE, AIR BOX DRAIN 1. 1100A Vv
TUBE, AIR COMPRESSOR LUBE OIL SUPPLY  12.4065A
TUBE, AIR COMPRESSOR WATER INLET 12.4085A VALVE ASSY., TROLLING (TWIN DISC) 9. 10227
TUBE, AIR COMPRESSOR WATER OUTLET ~ 12.4090A VALVE BODY ASSY., WASTEGATE 3. 5014A
TUBE, COOLER TO FILTER HEAD 2, 5153A VALVE, EXHAUST 1. 8310
VALVE, FUEL DRAIN CHECK 2. 5209A
TUBE, EXHAUST CROSSOVER 6. 1180A
TUBE, FILTER TO CYLINDER HEAD 2. 5149A VALVE, FUEL SYSTEM SHUTOFF 2 52004
TUBE, FUEL DRAIN 2:5210A VALVE, INTAKE 1. 8315
VALVE, LUBE OIL STRAINER BYPASS 4. 2120A
TUBE, FUEL DRAIN CROSSOVER 2. 5205A VALVE. OIL. COOLER BYPASS 4. 4140A
TUBE, FUEL FILTER TO JUNCTION BLOCK 2. 5148A VALVE, SEQUENTIAL ACTUATOR 6. 1007A
TUBE, FUEL PUMP OUTLET TO FUEL COOLER 2. 5111A VALVEAIR INLET HOUSING SHUTDOWN 3 3040A
TUBE, FUEL PUMP TO FILTER 2. 5100A
TUBE, FUEL SUPPLY CROSSOVER 2. 5163A w
TUBE, HEAT EXCHANGER WATER INLET 5. 5440A
TUBE, HEAT EXCHANGER WATER OUTLET 5. 5550A WATER HEATER 12.6403C

All information subject to change without notice.
6SP2000 0003 © 2000 DETROIT DIESEL CORPORATION ’ 1-7



DETROIT DIESEL

Custom Parts Catalog

ENGINE DESCRIPTION

SERIES NUMBER: 2000
MODEL NUMBER: R0837K06

2-1


Ko42802


PART #
11000 - CY¥LINDER ELOCK

ELOCK, CYLIKDER
5412010058
5420100108
BLOCK, CYLINDER

OJ500To08210

OO5405998012
005401998023
CO5403199303 1

5410100023
54101001223
5410510010
5410510110
E420 110001
QOOR0B0S 000

QooB973832
Qo7e04014 100

3268971020
40301100286
4038970420
54193970032
DO7E030BQ101

5410140071
5419900101
0OTE03014106E

COTEQ3C1E 101

COTEO3I02E 104

o07E03030101
003474004018
DOTEOA014100

235268311
30417010043

O07S03014108

t.10004 - AIR BOX DRAINS

TUEBE, AIR BOX DRAIN
B2&84760224
E3118B0020
EIT1EEBOT20D
E92B22EE
11599811

1.2000 - LYLINDER HEAD

HEAD ASSY., CYLINDER

310100120

HEAD ASSY., CYLINIER
5410100420
53105000331

4570550074

EO15520325

5412800001

R0O837K06

NAME AND DESCRIPTION

COVER
BLOCZK ASSY., CYLINDER (BY S2000]
FIN, ME X 24
BALL, PIFE B.235KM
BALE, STEEL K1
BALL, PIPE 14.28EMM
Cap, MAIN EEZARING
CAP ASSY., MATN BEARING THRUST
BEARING, CAMSHAFT
BEARING, CAMSHATT
CRANKCASE, 8% S2000

PLUHG, MEO X 2
PLUG, M2E6 X 1.5

PLUG, THREADED ¥14 X 1.5
PLUG, CUPF 40,3 MM OTA
PLUG, RIVET TYPE 4
PLUG, CHP
PLUG
SEAL RING, 6O X S8 COFPER
BOLT, MAIN BEARING CAP (52000)
BOLT, MAIN BEARING CAP CROSS
WASHER, Af4 X 20 COPPER
WASHER, A1B X 22 CDPPER
WASHER, 426 X 21 COPPER
WASHER, A30 X 36 CAPPER

CYL GROOVE PIN &X10

PLUGE, THREADED Mid X 1.5
GASKET, COVER PLATE

BOLT, M0 X 20

WASHER, Atd4 X 20 COPFER

FITTIWG, ME7 X 2 I30 8148 TG 1 1/16"-12
TUBE ASSY., TUREDC DIL DRAIN (RB BV,
TUBE ASSY., TURED OIL DRAIN (LB BV, RE 12Vv2

GASKET (3.5505%
BOLT, MB X 1.25 X 20 MH

HEAD ASSY., CYLINDER W/SEAT SZ000

HEAD ASSY., TYLINDER W/SEAT
INSERT. WALVE SEAT INTAKE S2000
FIN, VALVE BRIDGE
PIN, SLOT SPR. 19.05 X 15
BOLT, CYLINDER HEAD MIUNTING

GASHET, CYLINDER HEAD COMPRESSION

5410160420

GASKET. CYLEINDOER HERD

2-2

GUARTITY

.

= = s

-

NN - &b

[* LI - N

- W

Ta b} = — R

i6
16

32



PART #

R0O837K06

KNAME AND DESCRIPTION

1.20004 - EMSINE LIFTER BRACKET

ERACKET, EWSINE LIFTER-FRONT

5412231141
5412231241
210105014012

ERACKET ASSY., ENGIMNE LIFTER L-FRNT
ERACKET ASSY., ENGINE LIFTER R-FRNT

BAOLT, ¥14 X 1.5 X 30

ERACKET, ENGINE LIFTER-REAR

23524072
£312240040
5319800104
5117562

1. 3000 - CRANKSHAFT

CRANKSHAFT ASSY.
5310300301
CRANKSHAFT ASSY.

5310310201
B310310207
S220310171

BRACKET ASSY., ENGINE LIFTER L-REAR
BRACKET ASSY, ENGIWE LIFTER R-REAR

BOLTY, H12 1.5 X 180

WASHER, 1/72"X15/B"XTA18" (1.836301

CRANKSHAFT ABSY., 8V S2000

CRANKSHAFT, EVZQ00
COURTERNEIGHT, CRANKSHAFT S2900
BOLT, #1686 X 1.5 ¥ 68 (COUNTERWEEGHT

GEAR, CRENKSHAFT (TIMING]

B3G05Z0103

GEAR, CRAMKSHAFT FRONT 32000

SHELL, CRANKSHAFT MAIN BEARIMNG

541033010
54 13320102
541033021
5410330202
5419330962
54103310862

BEARING, UPPER MAIM

BEARING, LOWER MAIN

BEARING, UPPER MWAIN [OVERSIZE)
BEARING, LOWER MAIM {OVERSIZE)
THRUST WASHER, G5.375 ¥

THRUST WASHER, 5.E25 W (REPAIR SIZE)

1.30004 - CRANKSHAFT FRONT COVER

COVER, GEAR CASE
53210100323
8928022
53595705456
11504571
11508512
11508514
11508513
5311550076

GEAR CASE ASSY.

DOWEL PIN 16 MM.,  DIAMOND (1.1001)
SEAL, 25.17 1D X 35.05 @D

BOLT, M1 X 1.5 X BG5S, OMM

EOLT, ME X 1.25 X 40 KM

BOLT, ME X 1.25 X 50 KM

BOLT, ME X 1.25 K 80 MM

WASHER, SUPPORT

COVER, ENGIME FRONT LOWER

5361870006
5359870445
1505295

COVER, DIL TRANSFER
SEAL, BE.6T7 IO X 60.45 DD
BOLT, Mfd X 1.5 X 30.0 MK

SLEEVE, CRAMMSHAFT DIL SEAL

5350150045

SLEEVE

GASKET, CRANXSHAFT FRONT COVER

S310150080
TOOLZ9033200

FLANGE . DIL DRAIN
B310100076
53118700EQ

TUBE, OIL COJDLER IMLET

3650880245
5310180024
23521607

GASKET, GEAR CASE TOD BLDCZKE
SEAL RINI, 2B % 2

FLANGE, OIL DRAINW
GASKET, GEARCASE DRAIN S2000

TUBE, QOIL COJLER IMNLET 52000
ELEBOW, DIt DRAIN
EOLT ME 1.25 X 30.0 LG 12PT HD

COVER, ENGINE FRONT ACCESSORY DRIVE

23517382
11505288

GASKET, ENGINE FRIONT

CDVER, ACSRY REAR B HOLE
BOLT, #10 X 1.5 X 30.C KM

ACCESSORY DRIVE

2-3

QUANTITY

[ - Ny

ASR
AR

AFR

e Be G TR D s

—

Bt o

[3BEE)



R0O837K06

PART ¥ NAME AKD DESCRIPTION
1.30008A - CRAMKEHATT FRONT COVER

Bo2929% GASKET, ACZCESSORY FRONT
COVER, CRANSHAFT FRONT COVER SMALL HOLE

5360520120 COVER, OIL FILL

BE3ET1E40008 COVER, QILL SUPPLY

5361870196 COVER, WATER IMLET 52000

11508511 BOLY, ME X 1.25 X 20 MW
GASKET ., CRANKSHAFT FRONT COVER SMaALL HOLE COVER

2350E392 RING, SEAL

23521760 SE&AL RING, :(ROUND SECTION)

5311880080 GASKET, CAC RTH TO WAT DIST HSG S2035

E360520i80 GASKET, 52000

1.3000E - VIBRATION DAMPER

DAMPER, WIBRATION

E310350148 SPACER DAMPER SZ00C
5310350200 DAMPER, VIBRATION (WISCOUS TORSIOKRAL)
5310310242 PLUG ASSEMELY, PORT 32030
E3B9970047 SEAL, CRANKSHAFT FRONT
HUB, VEIBRATION DAMPER
23524833 HUE ASSY., CRARKKSHAFT 32000
HUE, VIBRATION DAMPER
23524835 HUE, VEIERATION DAMPER 52000
SLEEVE, VIBRATIOW DAMPER HUE
5360320014 WEAR SLEEVE, CRANKSHAFT FRONT

1.3000C - CRANKSHAFT PULLEY

FULLEY, CRANKSHAFT
5360320604 PULLEY, CRAWKSHAFT 12 PL 245 DIA

RETAIMER, CRANKSHAFT PULLEY
23524834 BOLT, M1& X 2.00 X 170,00 LG

£.30000 - CRANKSHAFT PULLEY BELT

BELT, CRANKSHAFT PULLEY DRIVE
5319970352 BELT, POLY-VEE 2.22 WIDE, EC.785 LONG

1.4000a - FLYWHEEL

FLYWHZEL ASSY.

23523200 FLYWHEEL, S&E #1 DRY DIC B/A12V S2000
FLYWHEEL ASSY.
5310321007 FLYWHEEL, SAE #£1 SZ00D
GEAR, FLYWHEEL RING
5166664 GEAR, SAE #1, 118 TEETH, RH CHAMFER
5360310027 RINZ, WEAR DRY 52000
E310320209 PLATE, FLYWHEEL SCLFF
OO296 1016027

EDLY, M16 1.5 X EE

HJE, FLYWHEEL FLEXIBLE COUPLING

23E25EE3 HUBE ASEY.. FLYWHIEL SAE £t
HJB, FLYWHEEL FLEXIBLE COUPLING

23525882 HJE, FLYWHEEL

SIGOS2014E WHEEL , TIMING
23525542 BOLT, 12 PT K16 X 1.5 X 8E&

1.5000A8 - FLYWMEEL HOUSING

HOUSING 2S5Y., FLYWHEEL

OD00ATOIE2 10

PIM, DOWEL 16H B X 24
5310130310 HOUSING, FLYWHEEL SAE 3
23524022 PLEG, CUP
2354460 PLUG ASSY., M2T X 2.0
5319870132 PLLG ASSY., M42 X 2

2-4

CUANTITY

) ok ok

- = MY o

s ua B e

14

— kR R}



PART #

R0O837K06

HAME AND DESCRIPTION

1.50004 - FLYWHEEL HOUSIMNG

£421770
23822001
53123971845
5319871545
TASATI00A00

23821532
54 12905204

PLUG, 3 174" CUP [12.8320)
SEAL, FLYWHEEL HOUSING QIL PASSAGE
SEAL RING, (ROUND SECTION:
SEAL RINWG, (ROUND SECTION:

PEUE SEAL
BOLT
EOLT, iz ¥ 1.5 X 167

SEAL, CRANXSHAFT OIL-REAR

S318570147

SEAL, CRANKSHAFT REAR DRY

SUPPGRT ASSY., CRANKSHAFT REAR

SUPPORT ASSY., DUTBOARD BEARING SAZ

23524073
SEAL, CRAMKSHAFT OIL RE&R
2352186 BEARING, OUTEDARD SUPPORT
5310330104 SUPPART, DUTEDARD BEARENG
11504822 BOLT, M8 X 1.25 X 30
1.6000 - CONMECTING ROD AND PISTON
CONMECTING ROD ASSY.
5350300320 ROD, CONNECTING {SERRATED] S2000
SHELL, CONNECTING ROD BEARING
23524823 BEARING SET, CONN ROD 5TD S2000
23524824 BEARING SET, CONN ROD .10 U/S 52000
23524825 BEARING SET, CONN ROD ©.25 U/S 52000
23524826 EEARING SET, CONN ROD Q.50 U/S $2000
23524827 BEARING SET, CONMN ROD 0.75 U/S 52000
23524828 BEARING SET, CONN ROD 1.00 U/S 52000
PISTON KIT
5310370401 PISTON, S2000 14:5:1

RING SET, #ISTON
23524328

RING SET

RING, PISTON COMPRESSION

0280378218
B310370018

RIMG, M COMPRESSIOM 32000
RIMG, TOP KEYSTONE SZ2000

RING, PISTOM DIL CONTROL

B310370018

PIN, PISTGN
54103706020

RETAINER, FISTON PIN
5418940037

LIMER, CYLIKDER
54131103410

KIT, LIMER AND SEALS
235242567

SEAL, CYLINDER LIMNER
Q229974548
5410110058

RIMG, OIL SONTROL S2000

PIN, PISTON {HOLLOW CORE)

SHAF RIMG, PISTOR PIM

LINER, CYLINDER S20030

KIT, CYL LINER AWND SEALS

RING, SEAL LINER LAOWER
SEAL RIMG, BRASS UPPER

1. 7000 - CAMSHAFT AWD GEAR TRAIN

CAMSHAFT ASSY.
52105108
B929ZE35

GEAR, CAMSHAFT
52350520201

GEAR ASSY., IDLER

CAMSHAFT, HIGH QUTPUT SZO000
PIN, DOWEL & X 1B

GEAR, CAMEBHAFT 52000

2-5

QUANTITY

o kY

P D)

16



R0O837K06

PART # HAME AND DESCRIPTION QUANTITY
f.7000 - CAMSHAFT AND GEAR TRAIN
5360500003 GEAR & BUSHING ASSY., IDLER BZ030 2
GEAR, IDLER
5360520002 GEAR, IDLER 1
BUSHING, IDLERE GERR
5360520050 BUSHING, IDLER GEAR 1
HUB, IDLER GEAR
5380520105 HU2, [DLER GEAR 32000 i
23505885 DOWEL , SLEEVE OIL PUKF 2
11504872 EOLT, M5 X 1.00 X 30 MM 2
GEAR, CRANKSHAFT TIMING
23528612 GEAR ASSY., CRANKSHAFT BV 52003 1
1.70004A - BALANCE WEIGHT COVER
COVER, BALANCE WEIGHT
23524858 COVER ASM GEAR CaASE i
FAVYOOET HOSE FLEXIBLE & FITTING ASSY., OIL SUPPLY ]
B315571432 FLUG ASSY., Mi14 X 1.5 1
QU089 120910020
BOLT, M10 X &0 -
115045136 BOLT, H10 X 1.5 X 35 LG 14
11508523 BGLT, M10 X 1.5 X 55 MM 7
23520351 SCREW, M5 X 1.25 = 110 2
DO7BEO300E10E
WASHER, AB X 11.5 CGPPER 2
23E073E7 WASHER, 378" VITON {4.4115] 4
BE3518E80066 CONNECTOR, 8/16-18 X M14 X 1.5 s
COYER, BALANCE WEIGHT COVER HOLE
23505273 COVER PWR STRG PMP 1
5360150030 COVER, ACCESSORY ORIVE S2000 1
11503454 BAOLT, MiG X 1.5 X 20.0Q 2
11508528 BOLT, MI2 X 1.75 X 20 KM 2
23518770 BOLT, #¥t2 X 1.75 X 78 z
GASKET, BALAWCE WEIGHT COVER HGLE
23515100 GASKET. PWR STRG PMP COVER/FUZL PUMP 1
S368870TAE SEAE, 136.12 ID X 142,88 ab 1
18000 ~ WAEWE AND INJECTOR OPERATING MECHANISM
SHAFT AND ARMS ASSY., ROCKER COMPLETE
5410500736 ROCKER ARM ASSY., COMPLETE &
SHAFT AMD ARM ASSY., ROCEER COMPLETE
5410500836 ROCKER ARM, SZ0Q0 [PEJESTAL! 1
5419900304 BOLT, Ml X 20 2
ARM ASSY., EXHAUST VALVE ROCKER
54 105005348 ROCKER ARM ASSY ., LXHAUST 52000 1
ARM ASSY., ENTAKE VALVE ROCKER
5410500533 ROCKER ARM ASSY., INTAME S2000 1
SCREW, ROCKER ARM ADJUSTIMG
54 10550320 SCREW, ADJUSTING Z
OGO047 1924000
SHNAP RING, Z4 X 1.2 2
OOf9908240 SPAZER 37 0D X 25 ID X 1 THK 2
4228900051 RUT, HEX MA1Z ROCKER ARM ADJUSTING 52030 2
ROD, PUSH
5410540505 ROD, ROCKEE ARM PUSH SZO00S 16
FOLLOWER ASS5Y.. CAMSHAFT
5410500322 FOLLOWER, CAMSHAFT 16
WAEVE, EXHAUST
5410500227 VALVE , EXHAUST S1MM DIA 145MY LG 16
VALVE, INTAXE
23525875 VAELYE, INTAKE 16

2-6



R0O837K06

PART £ NAME ANO DESCRIPTION
18000 - WALVE AND INJECTOR OPERATING MECHANISH
GUIDE, EXHAUST WALVE
Qa0O533558 SEAL, WALVE STEM
SPRING, EXNHAUST VALVE
54105230020 SPRINZ, VALWE S55/2000
5418920001 SPRIMZ, YalLvE BRIDGE

BERIDGE, EXHAUST VALVE

B3 10502032

BRTIDSGE, EXHAUST WALVE

8050850120
5318900151

SEAT, EXHAUST VALVE
5410530228

ROTATOR, WALVE
3E59900240
5410169028

BERIDGE ASSY., WALVE

SCREW VLY BRIDGE ADJ M10 X f X 25
NUT ViV BRIDGE A0J M10 X 1.5H

SPRING

RETAIMNER, WALVE SPRING

SEAT, VALVE SPRING S55/2000
SEAT, VALVE BRIDGE SPRING

LOCK, EXHAUST YALVE SPRIMNG

5410530126
1.80094 - ROCKER COVER
COVER ASSY., ROTKER

5310160205

5310180505

GESKET, ROCKER COVER
S310160021

BOLT, ROCKER COVER
101035008022

KEEPER, WALVE

CAVER, VALVE S2000
COVER, VALVE S2000

GASKET, VA&LWE COVER

BOLT. ROCKER COVER MOUNTING 52000

2-7

QUANTITY

32

32
i6

16

32

32
i6

54

16



R0O837K06

FART # NAME AND DESCRIPTION GQUANTIETY

210004 - FUEL INJECTOR

INJECTOR ASSY.

£2359:z20 PLIKE ASSY., ELECTRGNIC UNIT &

5419900301 BOLT, MO fZPT UNIT PUMF 16
TUBE ASSY., FUEL SUPRPLY

5360702032 TUBE ASSY., HIGH PRESSURE SIKSLE FIECE 2.1 MK 2
CLAMP, IMJECTOR

S4i0780235 CLAMP, IMWJECTORR MOZZLE HOLDER E
SUFPORT, INJECTOR CLAMP

54 {100035 COVER ASSY.. WITH O0-RING 3
STUD, IMJECTOR CLAMP

QoOE31010142

BOLT, M10 X 30 &

TURE, IMJECTOR HOLE

QoO0104151 WOZZLE ASSY. g

2.10008 - INJECTOR CONTROLS ELECTRONIC

MODULE ASSY., ELECTRONIC INJECTOR CONTROL

23519308 MODULE, ELEC COWTROL DDEC IV i

120405482 COVER ECM TERMIMAL PROTECTIOM 1

23513807 COVER COMMUNZIATION PROTECTION DDEC 111 i

23513508 COVER POWER CONMN PROTECTIOW DDEC IIR i
PLATE ASSY., ELECTRONIC DESTRIBUTOR UNIT COLD

23512307 ISOLATOR, ECM MOUNT B

23512308 g0LT M8 1.25 SHOULDER 12 PT HD 4
SENSOR, MAG. IDELER

0005356533 SENSOR ASSY., SRS5/TRS 1

11504986 B{HT, M& X 1.25 & 14 MM 2
SENSOR, MAG. CRANKSHAFT

23505877 SEWSDR, SRS {DDEC 2 & 3} 1
SENSOR, DIL, FUEL DR COOLANT TEMPERATURE

QO0E3E5630 SENSOR, {IL/FUEL/COOLAKT/CHARGE TEMP 4
SENSOR, AIR PRESSURE

QQ2525903% SENSOR, TURED EBODST (4.B BAR) MIEX1.5 1
HARMESS, ELECTRONIC DISTRIBUTOR UNWIT TO INJECTOR

S1EGE40 CLAMP, 1 t/2® I.D. [(12_95600

5311500033 HARWESS, INJECTOR 1

5311530053 SLEEVE. PROTECTIVE 350, 0WM 1
HARWESS, ENGIME SENSIRS TO ECM

5311500833 HARWESS, SENSAOR 8V 52000 GEWSET 1

23520334 CLIP, HISE 1 X .75 X .375 X .B& 1

Z4TEZIS CLIP, 500" DIA. 37E" BOLT (4.&330] 2

5101020 STRAP, KYLOW (2.52551 &

Z. 2000 - FUEL PUMP

PUMP ASSY., FHEL

5310510101 PLMP ASSY ., FLUEL BV 1

5318871032 PLUG ASSY., M1E X %1.E 2

CO083300E040

BOLT, M& X 20

235208927 BOLT, 35B"-24 X 1.75" 1
GASKET, FUEL PUMP TO ENGINE

5150183 GASKET (FHEL PUMP TO DRIVE ASSY.} (5.10101 1
FORK, FUEL PUMF COUPLING

£921934 FORE 1

2-8



R0O837K06

PART # MAME AND DESCREPTION GUANTITY

2.2003 - FUEL PUMP

CISC. FUEL PUMP DRIVE
5360810125 DIST ASSY.. FUEL PUMP 1

2.30004 - FUEL FILTER AND STRAINER

FILTER ASSY., SPIN-ON FUEL

23518528 FILTER. FUEL PRIMARY 1
23518528 FILTER, FUEL SECONDARY 1
COYER, FHEL FILTER
5310900052 FILTER ASSY., DUAL PRIMARY & SECONDARY 1
BRACKET, FUEL FILTER MOUNTING
5360781241 ERACKET, FILTER HEAD MOUNT 1
103342 WASHER, 7/16" 5
000933012078
BOLT, Mi12 X 55 1
11508525 EOLT, M10 X 1.5 X 110 MM a
11508795 BOLT M12 1.75 X 40.0 HEX FLG PHIS CTD 3
23500708 NUT, M12 X 1.75 4
2.4000 - FUEL MANIFOLD AND/OR CONNECTIONS
MANTIFOLD, FUEL
5310700010 BLOCK ASSY., FUEL JUNCTION BY 52000 1
MANIFOLD, FUEL
5310780017 BLOCK, FUEL JUNCTION 1
5319270087 VALVE, FUEL CONTROL §.5 BAR 1
5360700051 COVER ASSY., FUEL JUNCTION ELOCK 1
5310780221 CONNECTOR, STRAIGHT M16 X 1.5 1
5360780031 CONNECTOR ASSY., STRAIGHT $
5360780521 CONNEGTOR, MOSE & O-RING ME X 1 2
11503781 BOLT, MG X 5 X 20 MM 4
11509525 BOLT, M10 X 1.5 X 110 MM 2
2_BOnOA - FUEL LINES AND FUEL CODLER
TUBE. FUZL PUMP TD FILTER
53107806302 TUBE ASSY., FUEL FLTR HD TO FMP 1
5310750502 TUBE ASSY., FUEL PUMP SUPPLY TO FILTER 1
5360750031 CONNECTOR ASSY., STRAIGHT 1
5360780131 £LEOW, 80 DEGREE S2000 3
CLIP, FUEL PUMP TO FILTER HOSE
2476234 CLIP, .500" DIA. 3/8" BOLT (4.4330) p
5310750053 SPACER i
5310750341 BRACKET 1
11504872 BOLT, M6 X 1.00 X 20 MM 1
000934006005
NUT, HEX Ms 1
CLIP, FILTER OUTLET TUBE
23504703 SPACER, 15/32"1.D.X0.870.0.X0.70" THK. 1
5147598 CLIP, .5S52" DIA. 1/2" BOLT (2.5120) 1
HISE, FILTER TO CYLINDER HEAD
2107013322 HISE ASH i
53607E0046 ELEQW, MiS X 1.5 "
53EQ7TEDO31 COMNMECTDR ASSY ., STREIGHT !
TUBE, FUEL SUPPLY CROSSOVER
5310700232 TUBE 4SSY., FUEL SUPPLY GALLERY JUMPER 1
TUBE, JUNCTIDN BLOCK TG CYLINDER HEAD
5310701432 HISE ASM 1
5310701632 HOSE ASSY.. FUEL SPILL RB 1
5310703532 HOSE ASSY., FUEL SPILL LB 1
5310750331 ELBOW, 45 DEG CONNECTOR 2
9 15036005100
BOLT, BANJO M& ¥ 1 [4/5) &

2-9



PART #

R0O837K06

MAME AMND DESCRIPTIDN

2 _B000A -~ FUEL LIMES AND FUEL COOLER

CLIF, CYLINDER HEAD IMLET

23520334
23523482
23652448

5178835

11504986
11505298
115058512

CLIP, HISE ¥ X .75 X _375 X .5

CLIP, SNAPPER SZO0OOD

CLIF .BEE™ DIaA 3/8" BOLT CTD (12.E5G4]
SPACER, .&40"xXT7/EVN._ 40" (T_1BEE}

BOLT, ME X 1.25 X 14 MM

BOLT, ¥13 X 1.8 X 30.0 ¥M

BOLT, #¥E X 1.25 X 25 MM

HASE, FUZL DRAIR CROSSOVER

BE310700332
215036012101

B1B0STO12203
CO7E03316105

CLIF, FUEL DRAIN
COTEDIODE10E

TUSE ASSY., FUEL RETURN GALLERY JUMPER
B0OLT, BANJD &1Z MIE X 1.5
BOLT, DJUELE EANJD RISDAT WIS X £.5

WASHER, A16 X 20 COPPER

WASHER, A8 X 11.5 COPPER

2-10

QUANTITY

A bl G) e R RY

10

i6



R0O837K06

PART # NAME AND DESCREPTION QJANTITY

a.3000A - AIR INLET HOUSING

ATAPTOR, AIR INLET MANIFOLD

235069583 CLAMP . HOSE B 1/4"-8 178 ID CONS z
5310980240 ADAPTOR, INTAKE MANIFOLD 1
5312970083 HOSE, 5.25" DIA X 3.12 LG 1

USE HOSE 23524322 WHEN SHTDWN SLND IS USED
QOO8IZO0ET IE

BOLT, M& X 235 4
USE BOLT 304017028085 WHEW SHTDWN SLKD IS USED
QDO12500BL2T
WASHER, AE.4 4
MANIFOLD, AIR IMWLET
SI10980007 KANIFOLD, INTAKE &Y 52000 1
QLO90ELS2000
PLUG, ¥52 X 2 H
5319871432 PLUG ASSY., M18 X 1.5 1
53189871822 PLUG ASSY., M1D X 1.0Q 1
11508515 BOLT., HE X 1.25 X 60 MM 16
GOTE030EZI01
KWASHER, ASZ X B0 COPPER 1
GASKET, AIR INLET MANIFOLD
457 1410080 GASKET, INTAKE MANIFOLD B
5211420087 SEAL RIMG, .210 X 5.225 1
3.5000A - TURBGCHARGER
TURBGCHARGER
5310960499 TUREBOCHARSER, K31-377100AKB/24 . 22DCAYD Z
5365200010 STUD, M10 X 1.5 X 58 EXH ADAPTOR B
Bazg 189 WASHER [§2.21390) 8
008893180 WUT, EXHAUST MANIFOLD TO TURBQO B
GASKET, TURBOCHARGER EXHAUST ENLET CONNECTIDN
8929529 GASKET, TURED EXHAUST IMLET z
INTERCOODLER, TURBOCHARGER
5310980720 ELEMENT, CHARGER AIR COJLER 1
5310980537 COVER, CHARGE AIR COOQLER 1
5210940080 GASKET. CAC ELEMENT TO CAFP 1
11504822 BOLT, W8 X 1.25 X 30 1B
11509513 BOLT, HE X 1.25 X S0 MM 2
11508518 BOLT, #8 X 1.25 X 680 MM z
141809217 BOLT, ME X 1.25 X BO MM 4
HOUSING, IKTERCOOLER
5310980137 BASE CHARGE, AIR COOLER 1
E3105E0140 FLAWNGE, COMP CONRECTOR z
5310580233 COWWECTOR, TURBO COMP OTLT 2
23524443 GASKET, CHaARGE AIR COOLER BASE 1
53105980048 SEAL RING 2
B3 108980180 GASKET, CAC ELEMENWT TO BASE 1
5319570145 SEAL RING, (ROUND SECTION] 2
5358970045 SEAL RING, .210 X 2.350 ID 2
11504822 BOLT, W& X 1.25 X 30 27
115082608 EOLT, W10 X% 1.5 X 303.0 KK 2
11508331 BOLT, M5 X 1.25 X 140 4
115048518 BOLT, W& X 1.25 X 100 MM i
11509525 BOLT, 13 X 1.5 X 110 MH 2
CLIP, TURBOCHARGER 0OIL SUPPLY TUBE
23522364 TUBE ASSY.., TURBD OIL SUPPLY RE 1
5311880520 TUBE ASSY., TURBO OIL SUPPLY LB 1
5361880166 CONNMECTOR b
23520334 CLIP, HOSE t ¥ .75 X .275 X .5 2
11504986 BOLT, M X 1.25 X 14 MM 1
5311800 %EQ EOLT ASSY., EANJD DOUMBLE Hi14 X 1.5 1
23550148 RING SEAL A4 X 20 COP IVENT LINE) 1

2-11



R0O837K06

PART ¥ HAME AND DESCRIFPTION QUANTITY

"

£.10008 - OIL PUMP

FUMP ASSY., OIL
5424300701 PUMF ASSY., DIL BV 52000 1

QO0E3300B245
BOLT, ME X 55 3

4.1000E -~ QJL DISTRIBUTION SYSTEM

PIFE, OIL FUKMP INLET
11505511 BOLT, MEB X 1.2B X Z0 KM t
5311800052 TUBE ASSY.. LUBE CIL PICK WP BV S2000 1

913105008013
BGLT, HEX Mg X 1.25 X 16 2

GASKET, OIL PUMP IHLET PIPE
917003036003

GASKET FLG M3ISXEERD.H DBL G012.49

ERACKET. OIEL PUMP SCREEW SUPPORT

5311310085 BRACKET, OIL INLET SUPPIRT H
51814145 CLIP, § /8" TUBE, 7/168" BOLT (5.5390) i
115409511 BOLT, ME X 1.25 X 20 ¥M i
11502811 WUT, MB X 1.25 1
M3ZZLE ASSY. . QIL SPRAY
5411800743 WOZZLE ASSY., DIL SPRAY 8
30401790807T
BOLT, MB X 15 5.8 8
&.1000C - 0I1 PRESSURE REGULATER
RELIEF, WALVE OIL PRESSURE
E3E1E00315 VALVE ASSY., 0IL PRESSURE RELIEF 8.% BAR 1
5411800415 VALVE ASSY., OIL PRESSURE RELIEF 52000 i
4. 20008 - OIL FILTER
ELEMENT, OIL FEILTER
53G1E40001 FILTER, OIL 2
ADARTDR, OIL FILTER COVYER
B311800411 ADASPTOR ASRSY., OIL FILTER 1
5319970332 PLUG ASSY., H3Z X 2 4
5351840017 INSERT, QIL FILTER ADAPTOR 2
11505299 BOLT, MID X 1.5 X 30.3 MM 5
EASKET, OIL FILTER AGAPTOR T4 OIL CODLER ADAPTCGR
5359870545 SEAL, 37.68 ID ¥ 44.45 0D 2
4.40008 - OIL CORLER
CORE, BIL COOLER-ENGINE
5351880026 ELEMENT, 0Ii COOLER 2
GASKET, OIL CJOLER CORE PLATE
E3G18E00ED GASKET, OIL CODLER 1
GASKET, OIL CJOGLER CORE-INNER
51410238 GASKET, Q0IL COBLER ELEMENT B
5139845 SEAEL RING, 1.171t x 138 12
HIUSING, 0IL COOLER-EWSIHE
5311500165 HOUSIMNG ASSY., DIE COOLER 1
HOUSIHG, OIL COOLER-EWSINE
23509925 PLUG, 18MM X 15MM TORX HD 1
5177772 GASKET, 23732 COPPER 1
5311880104 HAOUSIMG, OIL COJLER 52020 1
5318970132 PLUG ASSY., Ma2z X 2 4
E315870332 PLUG ASSY., K33 X 2 z
VALVE, DIbL COOLER EYPASS
E314i54002E VALVE, CIL COODLER BYPASS i

2-12



R0O837K06

PART ¥ HAME AMD DESCRIPTION QUANTITY

440008 - OIL COORER
SPRING, 0IL CDOOLER BYPASS WALVE

5177778 SPRIMG (4.1260] 1
115083231 EOLT, HB X 1.25 X 140
23650503 BOLT, M10 1.5 X 95.0 LG HEX FLG 1
COVER, ©OIL COOLER HIUSING
E361850002 COVER, OIL COQLER 1
11509512 BOLT. M8 X 1.25 X 20 MM i6
5311870074 STUD, OIL COOLER b
218443 WUT, 354710 &
BRACKET, OIL COOLER HOUSING SUPPORT
OOoSBE0014027
BOLT M14X50 1
53118800460 BRACKET 1
11508514 BOLT, M X 1.28 X 5O MM &
HOUSING, TRANSFER OILSWATER
5312930361 TRANSFER HSG 1
11508512 BOLT, M2 X 1.25 X 25 MM 3
HOSE, OIL COCLER IWLET OIL
5312030201 BIL TUBE 1
53595970545 SEAL, 37.89 1D X 44.45 €D 1
MOSE, OIL COODLER OQUTLET OIL
53120302041 GIL TUEE i
53189871645 SEAL RING, .13% X 1.234 4
5359870545 SEAL, 37.69 ID X £4.45 {2 ]
TUBE, OIL COOLER WATER DUTLET
531203021 WATER TUEE 1
53198717458 SEAL RING, .210 X t.850 2
5369870345 SE&lL, B3.08 ID X 59.85 4D 1
4.50008 - DIL FILLER TLRBE
TUBE, OIL FILLER
23524856 TUBE ASSY.. GIL FILL REF S2000 1
CaAR, OIL FILLER
23519336 CAP, LUEBE 0OIL FIEL T-HANDLE 1.B8 DIA. 1
4 .EB000A - DIPSTICK
GIPSTICK
5310180015 GAUGE, aIl LEVEL 45.0 MM i
GUIDE, DBIPSTICK
5310150030 TUBE ASSY.. 0IL LEVEL GAUGE S2007 1
5310180054 CONWECTOR, DIPSTICK TUEE 1
CLiP, DIPSTICK
5153473 CLIF, 172" TUBE, 378 BOLY 1
23505744 STUD, BOLT M10XT.EX120.0 1
1506101 WUT, H10 X 1.5 1
4.7000A8 - CBIL PAN
PAN, OIL
SING4A0102 pPa&M ASSY., OIL BV 52000 C&I 1
23508225 PLUG, 18MM X :fEMY TORX HD 1
5109 15% PLUG, t-1/4% CUP 15.8001% 2
5318970E32 PLUG, M22 X 1.5 1
5177773 GASKET, 23/32 COPPER 1
1150E3T Y BOLT, M5 X 1.25 x 40 g
23516684 BOLT, M10 X 1.5 X %40 4
23550674 BOLT ME 1.25 X 140.0 LG 3
GASKET, CIL P&N TO EBLDIE
SRED140022 GESKET, CIL PAN 1

2-13



PART =
4. FO00A - 0OIL PAM

PLEIG, QIL PAN DRAIN
5318870432

R0O837K06

RAME AMD DESCRIPTION

PLUG, M2T7 X 2

4. BOOOA - WENTILATIMNG SYSTEM

SHELL, EBREATHER
EX10IB0I3E
E310180035
EZ101E0022
23560248

FILTER UMIT, EREATHER
531016003
5319160238
5310180010
5310180110

RETAINER, BREATHER HOUSING
HOUSING, RCECKER COYER BREATHER
BAFFLE PLATE., BREATHER

BOLT, M5 .& X 1S HEX WASHER HD

RETAINER,. ELEMENT
RETAINER, EREATHER ELEMEWT
ELEMZINT, BREATHER
ELEMENT, BREATHER

GASKET, BREATHER EJDY QR SEPARATOR

23525843

SEAL RIMG, 3.40 X 74.00 I.D.

4, BOOOA - WENTILATING SYSTEM

EATEMSION, BREATHER TUEE

23525728
E{EGE4D

HOSE, BREATHER 182E.8 i(T72.0 IM]
CLAMP, 1 172" I.0. (12,8860

2-14

QUAKTITY

MK KR

LSS A S Y

L



R0O837K06

PART & NAME AND DESCRIPTIGN GUARTITY
5. 1000 - FRESH WATER PUMP
PUMP ASSY., FRESH WATER
23525538 PUMP ASSY., WATER 1
BODY, FRESH WATER PUMP
5312010001 BODY, WATER PUMP S2003 1
BEARIMNG, FRESH WATER PUMP
5319810101 BEARING, WATER PUMP 2
RETAIMER, FRESH WATER PUMP BEARING AKD SEAL
53E20101561 RING, RETAINING 1
Siasl, FRESH WATER PUHP EEARING CIOVER
2229134 SEAL, LIP TYPE <
IMPELLER, FRESH WATER PUMZ
23521016 KUT, WATER PUMP
S212010007 IMPELLER, WATER PUMP 1
WASHER, FRESH WATER PUMP SEAL
E3E2010376 WASHER, WATER PUMP 1
GEAR, FRESH WATER PUMP BRIVE
5362010308 GEAR, WATER PUMP 1
11500850 BOLT, K12 X 1.75 X 80.0 3
GASKET, FRESH WATER PUMP
235219014 SEAL, WATER PUMP f
5. 100D - FRESH WATER PUKP
PUMP ASSY., FRESH WATER
5312000201 PUKP ASSY., SCCC WATER 32000 1
BEDDY, FRESH WATER PUMP
5312010201 E0BY, SCCOC WATER PUMP SZ0QO00 i
SHAFT ASSY., FRESH WATER PUMP
5212010205 SHAFT, SCCC WATER PUMP 52000 i
SPACER, FRESH WATER PUMP BEARING
5312010018 SPACER, SCCC WATER PUMP 52000 t
SEAL, FRESH WATER PUMP SHAFT BEARING
BE362010018 SEAL, OIL SZ000 1
BEARING, FRESH WATER PUMP
23503687 BEARING 1
2F503727 BEARING ASSY., ACCRY. DRIVE (5.48332} 1
RETAINER, FRESH WATER PUMP BEARING AND SEAL
274746 LOCKRING (5.4235) 1
SEAL, FRESH WATER PUMP BEARING COVER
23522433 SEAL, WATER PUMF HEAT SINK ROTOR 1
IMPELLER, FRESH WATER PUMZ
23505598 IMPELLER 1
GEAR, FRESH WATER PUMP DRIYVE
B3E2010005 GEAR, SCCC WATER PUMP SZ000D 1
5318971432 PLUG ASSY., Mi1& X 1.5 z
11503761 BOLT, ¥& X 1 X 20 MM 4
GASKET, FRESH WATER PUMP
235Z21E0B SEAL RING, C.138 X 4.724 D 1
STUD, FRESH WATER PUMP MOUNTINC
200835012030
STUD, W12 X 30 1
Q30125013012
WASHER, &13 1
OS0538012008
MUT,. HEX M1Z 1
COVER, FRESH WATER PUMFP EODY
BE312000017 COVER ASSY., SCCC WATER PUMP SZO0J0 1
COVER, FRESH WATER PUMF BODY
53120100032 COVER, SCCC WATER PUMP 52000 i
5312010082 TUBE, SCCC WATER PUMP COVER 52000 1
5319971132 PLUG ASSY., M1E X t.5 H

GASKET, FRESH WATER PUMP EODY COVER
5178273 GASKET

S.10004 - FRESH WATER FPUMP COVER

2-15



R0O837K06

PART # HNAME AND DESCRIFPTION QUANTITY
5.10004 ~ FRESH WATER PUMP COVER

COVER, WATER PUMP

5312010130 COVER, WATER PUMP &Y 52000 1
5319970332 PLUG ASSY., M3z X 2 1
11508512 BOLT, ME& X 1.25 X 25 MM 3

GASKET, WATER PUMP COVER
235210156 SEAL, WATER PUMP

n

5.20008 - WATER OQUTLET ELBOW

ELBOW, WATER DOUTLET MANIFOLD

BE12010131 E1BOW, WATER PUMP GUTLET (&%) 1
5319971432 PLUS ASSY., Mi4 X 1.5 1
11509528 BOLT, ¥i0 X 1.5 X 110 MM 2
8928353 BOLT, #10 X 1.5 X 70.0 (1Z.3001) 1

GASKET, WATER QUTLET MARIFOLD ELEOW
5312030080 GASKET, QUTLET ELBOW S2000 1

TUBE, WATER OUTLET MANIFOLD
23523671 HOSE, 3.5 X 3.5 1

CLAM®, WATER CUTLET MANIFGLD TUBE HISE
23317882 CLAMP HOSE 3 1/2-4& COMNST TORG 2

5.20008 - THERMOSTAT

THERMOSTAT ASSY.

5362000018 THERMOSTAT ASSY., 170 SLIDE ON RUE FLG 52000 3
HOUSING, THERMOSTAT
5362031173 HOUSEIRG, WATER/OIL DISTRIBUTION 1
5319970932 PLUG ASSY., M2Z2 X 1.5 1
5318971432 PLUG ASSY., Mi14 X 1.5 2
5319871632 FLUG ASSY., IS0 6148 PORT 3
RAGE1910145 PLUG ASSY., IS0 E148 PORT K33 X 2.0 %
11508515 BOLT, #8 X 1.25 X B0 MM 2
GASKET, THERMOSTAT HOUSING
5369870245 SEAL, 79.97 ID X BR.EL 0D 1
5369570345 SEAL, 63.08 ID X E68.85 OD 1
5369870445 SEAL, 53.5% 1D X B0.45 0D 2
5369870545 SEAL, 37.69 JD X £4.45 0D 1
5359370645 SEAL, 28.17 ID ¥ 35.95 0D 3
COVER, THERMOSTAT HOUSING
BE315K1127 COVER, DISTRIBUTION HOUSING PLATE 1
5312030073 HOUSIMG, THERMOSTAT RE BY SZ000 1
5128234 PIMN, JIGGLE 1
5319870132 PLUG ASSY., Maz X Z 1
5319570432 PLUG, M27 X 2 z
B319271632 pLUG ASSY., I3C §149 PORY Z
11505229 BOLY, H10 X 1.5 X Z20.0 MM B
11502820 BOLT, HME 1.25 X 110.0 LG FLG HEX 2
11508525 BOLYT, 10 X 1.5 X 130 HM id
23550503 BOLT, M10 1.5 X 95.0 LG HEX FLG ig
GASKET, THERMOSTAT HIUSING COVER
53620301840 GASKET . THERMISTAT HIUSING z
5132155 SEAL 3
5.200303C - WATER EYPASS TUEE
TUEE, WATER EYPASS
5362030001 TUBE, WATER EBYPASS 1
HOSE, WATER BYPASS TUEE
23517962 CLAMP HISE = 1/2-4 CONST TORQ &
23523BM1 HISE, 3.8 ¥ 2.5 2

5.3000E - WATER CIONNECTIONS

2-16



PART &

R0O837K06

RAME AND DESCRIPTION

5.3000B - WATER CONMWECTIONS

TUBE, WATER PUMP INLET
23520017
5125820
E3120305M
5312030801
5361870156
23502053
23515353
23525E0E
23518411
5311880050
QOO0833008 118

11503454
11504822
11508511
23505082
o037 349008002

1150B101%

HOSE, 1.75 ID X Z.00 LG.

BRACKET (4.12" L.:

TUBE, SECONIARY WATER PUMP TGO CAC
TUEBE CAC

COVER, WATER IMLET S2000

CLAWP, 1.75%-2.62" DIA. HOSE

BRACKET CLIP S0DEG

CLIP, 1.75 DIA CAC

PLUG, 1/2-14

GASKET, CAC RTWN TO WAT BIST HSG 52400

BOLT, M8 X 35

BOLT, K10 X 1.5 X 20.0

BEOLT, Ma X 1.28 X 20

EDLT, W8 X 1.2B X 20 MM

BOLT, M10 X 1.5 X 43 {12.8001)

WASHER, B.4
KUY, M1 X 1.EB

HOSE, FRESH WATER DUTLET

23520017
5125920
512030701
23803066
23B20843
23525608
5312030037
5312030338
115052949
11508511
115049512
810105014012

QU7349008002

23h24675
11507236

5.40008A - FAN

HOSE, .75 ID X 2.00 LG.
BRACKET {4.12" L.}

TUBE CAC

CLAMP, 1.75%-2.62" DIA. HOSE
BRACKET

CLIP, i.75 DIA CAC
BRACKET CLIP

COVER, 52000

EQLT, M0 X 1.5 X 30.0 KM
BOLT, MB X 1.25 X 20 MM
BOLT, ME X 1.25 X ZE MM

BOLT, Mid X 1.5 X 30
WASHER, &.4

GASKETY, EEADED
NJUT, HE X 1.23

BLADE, FAN HIGH LOW AND CRANKSHAFT MOUNTED

NP

PULLEY AMD HUE ASSY..
5t42148
11509530

SUPPORT, FAN HOUNTING
5312060040

BRACKET, FAN SUFPPORT
11513860

TENSIONER, EELT
5311500005

{CUSTOMER FURNISHED]

Fal

PULLEY AND Hifg ASSY.
BALT, Mtd X 2.0 & 40 MK

SUPPORT, FAN S2000

BOLT, M10 X 1.8 & 145 MM

TEWSIONMER ASSY.

PULLEY, FAW BELT IDLER

23512E0&
5211550003
88240100
8828064
5228214

PULLEY, BELY TENSIONER EB.O DIA.

SPINDLE, BELT TEWSIOMER

BOLT, #10X1.5X35_0 MK LOCH THD.

RIKG, INT RETAINING Z.121t" 0.D. {12.4088}
HASHER

EEARING, FAM BELT IDLER FULLEY

23B12E37

BEARING, BALL DBL ROW BELT TENSIOGNER

SHAFT, FAN BELT IDLER PULLEY

23512E16
115052498
53120850071

SHAFT, BELT TENSIOMNER
BOLT. MiD X 1.5 X 30.0 MM
EOLT, MiD X 1.5 B Z70

2-17

GUANTETY

- P}

— s B

- L) B ok omk B uk B ks B s

-

o

-3



R0O837K06

PART # NAME AND DESCRIPTION GUANTITY

6. 10904 - EXHAUST MANIFOLD

ENIFOLD, EXHAUST

53£1420104 KAMIFOLD, EXHAUST RBE BV SZ000 1

531420204 KANIFOLD, EXHAUST LE 8V SzZ002 1
ADAPTOR, EXHAUST HANIFOLD

5311420901 ADAPTER, EXHALST MAMIFOLD RE K21 EV 52000 1

5311421001 ADAPTER, EXHAUST MANMIFOLD LB K31 &V 52003 1

5385200010 S5TUD, M10 A 1.5 & 58 EXH ADAFTIR 8

8928169 WASHER (12.3130] 2

Co038a3 150 MUY, EXHAUST MANIFCGLD TO TUR20 8

LSKET, EXHAUST MANIFGLD

BAG1420280 GASKET, EXNMAUST MANIFOLD T8 HEAD g
GASKET, EXHAUST MANIFOLD ADAPTOR

5311420080 GASKET, EXMAUST MANIFOLD ADAFTOR BV Z
BOLT, EXHAUST MANIFOLD TO HEAD

23511667 SPACER i5

5929357 BOLT, M103 X 1.5 X 120 {12.8001} 14

2-18



PART #

R0O837K06

MAME AND DESCRIPTION

7.10004 - BATTERY CHARGING GEMNERATOR

GEMWERATOR ASEY.
19010182
i78B8E2

PULLEY, GEMIRATGR
5145471

BELT, GENERATOR BREVE
5318970182

GEN CHRG AC Z4VT7OA NG CW/CCW 2151
BOLT, 1/72"-13X1 1/g"

PULLEY (2.83" DIA., 9 GROOVE) (POLY-VEE]

BELT, POLY WEE 352003

STRAP, GENERATOR ADJUSTING

23511659
23511670
23515B82
11503454
9427945
103345
5132715
102637
11501055

LIMK, ADJUSTING ROD

FOD, ALTERNATOR ADJUSTING M16 X 2 x 254
TUSE .625" LEWGTH WITH SL:iT

BOLT, #1090 X 1.5 X 20.0

BOLT, 1/%%"-13 X 6.25" [12.900¢%)

WASHER, S5/8"

WASHER, .53"X_84"X_ 12" (1.3140)

NUT. 1/2"-13

NUT, M1GXZ.Q

BERACKEY, GEMERATOR MOUNTING

5311540145
23523608

T.30004 ~ STARTING MOTOR

HOTOR ASSY., STARTIKG
23521838
104783980
23523838
QQ125013012

Q0234012008

GASKET, STARTING MOTOR
£130985

BRACWET, ALTERNATOR SUPPORT
BOLT, M10 X 1.5 X 138

BUSHIWNG, STARTING MOTOR HILE

BOTOR ASSY. {24V. CW. INSUL. 4ZMT}
STUD, M%2 X 45

WASHER, A3

KUT, HEX MiZ

GASKET, STARTER MOTOR

2-19

QUANTITY

- B o= bR md oak owd ok

[ Y

[A]



DETROIT DIESEL

Custom Paris Catalog

ENGINE DESCRIPTION

SERIES NUMBER: 2000
MODEL NUMBER: RO0B37K36

3-1


Ko42802


PRRT ¥
1. 1000 - CYLINDER ELOCK

BLOCK, CYLEIWDER
5412010058
54203500105
BELOCK, CYLIMDER

QoOoG7O0B210

Q0S40 1299012
GOS4A0T99T023
OS540 1598031

5410100023
5410100123
5410510010
5410510110
5420110001
OOR9I8060000

QDO9873532
QO7EJ014 100

2269871020
4030110026
4035970420
5419970032
OOTE030E010

5410110071
5418800101
QOTEO3014105

QO7E03018101

007603026104

QU7E03033131
DO1474004018
CO7E04014 100

23526011
304017010043

Q07603014105

1.10004 - AIR 80X DRAINS

TUEBE, AIR BOX DRATIH
5244760224
5311BB0020
5311880120
Eg29285
11508511

1. 2000 - CYLINDER HEAD

HEAD ASSY., CYLINDER

5313100120

HEAD ASSY., CYLINDER
S4 10100420
53105000321

4570550074

BQ19820325

5419200001

RO837K36

NAME AND DESCRIPTION

CAVER
BLOCK ASSY.. CYEINDER [8Y 52000)
FIN, M2 X 24
BALL, FIPE ©.35MM
BALL, STEEL M10
BALL, PIPE 14.2EEMM
caP, HMAIN BEARING
CAP ASSY., HMAIN BEARING THRUST
SEARING, CAMSHAFT
BEARING, CAMSHAFT
CRANKCASE, BV 52000

PLUG, MBO X 2
PLUG, ¥28 X 1.5

PLUG, THREADED Mid4 X 1.5
PLUG, CUP 40.3 MM DIA
PLUG, RIVET TYPE #
PLUG, CUP
PLUG
SEAL RING, B0 X B8 COPPER
HOLT, MAIW BEARING CAP (SZ0QO0)
BOLT,. MAIN BEARING CAP CROSS
WASHER, Aifd4 X 20 COPPER
WASHER, A8 X 22 COPPER
WASHER, AZB X 3t COPPER
WASHER, A3D ¥ 38 COPPER

CYL GROOVE PIN &Xi0

PLUG, THREADED Mid4 X 1.5
GASKET, COVER PLATE

BOLT, MG X 20

WASHER, A14 X 20 COPPER

FITTING, K27 X 2 IS8 B14% TO0 1 1/718"%-12
TUBE ASSY., TURED OIL DRAIM (RE BY,
TUBE ASSY., TURED OIL PRAIN {(LE BY,

GASKETY {32.550%)
EOLT, MB X 1.25 X Z0 MKW

HEAD ASSY., CYLIMIER W/SEAT 82000

HEAD ASSY., CYLINDER W/SEAT
INSERT, WalLWE SEAT INTAKE 52000
PIN, WALWE BRIDGE
pIN, SLOT SPR. 10.05 X 15
BOLT, CYLINODER HEAD MOUNTINSG

GASKET, CYLINDER HEAD COMPRESSION

5410160420

GASKET, CYLINDER HEAD

3-2

GUANTETY

f o

- —i T s Iw e

=

NN ) RS

E L IR & ]



PART #

RO837K36

NAME AND DESCRIPTION

1.20004 - ENGINE EIFTER BRACKET

BERACKET, EWNGIME LIFTER-

5412231141
54122312481
10305014012

ERACKET, ENGINE LIFTER-

23524072
5312240040
E319500104
5117562

1.3000 - LCRANKSHAFT

CRANKSHAFT ASSY.
531030031
CRANKSHAFT ASSY.

5340310201
5310310207
4220310171

FROKT
BERACKET ASSY., ENGINE LIFTER L-FRNY
BRACKET ASSY., ENGINE LIFTER R~FRMNT

EOLT, #id4 X 1.5 X 30

REAR

BRACKET ASSY., ENGIME LIFTER L-REAR
BRACKET ASSY, EMGIMNE LIFTER R-REAR

BOLT, M1Z t.5 X fEO

WASHER, 1/2"Xf5/168"X1/16" [1.B360!

CRANKSHAFT ASSY., BV 52000

CRANKSHAFT, BV2OO0
COUNTERWEIGHT, CRANKSHAFT 52000
EOLT, M16 X 1.5 X B8 (COUNTERMEIGHT

GEAR, CRAMKSHAFT {TIMING]

B3IGOS20103

SHELL, CRAMNXSHAFT MAIN
5410320101
5410330102
54 0330201
5410330202
5410330962
5410331062

GEAR, CRAMNKSHAFT FRONT 52000

BEARING

BEARING, UPPER MAIN

BEARING, LOWER MAIN

BEARIMG, WPPER MAIN (OWVERSIZE)
BEARING, LOWER MAIN [(OYERSIZE)
THRUST WASHER, 5.3Y5 W

THRUST WASHER, 5._825 W {REPAIR SIZE]

1.30004 - CRANKSHAFT FRONT COVER

COVER, GEAR CASE
5310100333
E929022
5368970545
11504571
11509513
11509514
11509515
5311550076

GEAR CASE ASSY.

DONEL PIN t6 MM., DIAMOND <. 1001}
SEAL, 25.17 ID X 35.05 0D

BOLT, M10 X 1.5 X B5.0MM

BOLT, M8 X .25 X 40 MM

BOLT, M8 X 1.25 X B0 MM

BOLY, ME X 1.25 X 80 MM

WASHER, SUPPORT

COVER, ENGINE FRONT EOWER

53818700496
53688704485
11505289

SLEEVE, CRANXSHATT QIL
5350150049

COVER, OIL TRANSFER
SEAL, 53.57 ID X BO.45 4D
BOST, M10 X 1.5 X 30.0 ¥M

SEAL
SLEEVE

GASKET, CRAMXSHATT FRONT COVER

5310150080
TOO428036000

FLANGE, OIL DRAIN
5310100076
53{1870080

TUBE, OIL COOLER INLETY
5360380245
5313160024
23521607

GASKET, GEAR CASE 7O BLOCK

SEAL RING, 38 X 2

FLAMSE, DIL DRAIN
GASKET, GEARCASE DEAIN 32000

TUBE, 0OIL CGOLER IMWLET 32000
ELBOW, OBIL DRAINW
BOLT ¥ 1.258 X 30.0 LG 12PT HOD

COVER, ENGINE FRONT ACCESSORY DRIVE

23517 3E2
11505288

COVER, ACSRY REAR & HILE
BOLT, M10 X 1.5 X 30.0 MK

GASKET, EWGIME FRONT ACCESSORY DRIVE

3-3

QUANTITY

% I <Ay

ASR
ASR

ASR

O G N R L) ma wa



RO837K36

PART # HAME AMD DESCRIPTEON
1.30004 - CRANKSHAFT FRONT COVER

8928298 GASKET, ACCESSORY FRONRT
COVER, CRANKSHAFT FRONT COVER SMALL HILE

SABO520120 COVER, 0OIL FILL

53615400039 COVER, BIL SUPPLY

5361870186 COVER, WATER ENLET S2000

11508511 BOLT, ME X 1.25 X 20 KM
GASKET, CRAMKSHAFT FRONT COVER SMALL HOLE COVER

235083492 RING, SEAL

23521760 SEAL RING, (ROUND SECTION:

5311880380 GASKET, CAC RTH TO WAT DIST HSG S2000

5360520180 GASKET, 32000

1.3000E - YIBRATION DAMPER

DAMPER, VIBRATION

5210360148 SPACER DAMPER S2000
B310350200 DAMPER, VIBRATION (VISCOUS TORSIONALI
5310310242 FLUG ASSEMELY, PORT 52000
5369970047 SEAL, CRAMKSHAFT FRONT
HJB, YIBRATION DAMPER
23524933 HUE ASSY., CRANKSHAFT 52000
HUB, VIBRATION DAMPER
23524835 HUB, VIBRATION DAMPER S2002
SLEEVE, VIBRATION DAMPER HUB
5360320014 WEAR SLEEVE, CRANKSHAFT FRONT

1.3000C - CRANKSHAFT PUELEY

PULLEY, CRANKSHAFT
5360320604 PULLEY, SCRAMXSHAFT 12 PL 285 DIk

RETAINER, CRANKSHAFT PULLEY
23524934 BOLT, Mid X 2.00 X 170,00 LG

1.30000 - CRAWKSHAFT PULLEY EELT

BELT, CRANKSHAFT PULLEY DRIVE
53199703892 BELT. POLY-VEE Z2.22 WIDE, BO.7G LONG

1.40004 - FLYWHEEL

FLYWHEEL ASSY.

23523800 FLYWHEEL, SAL #1 DRY DDC 8712V 52000
FLYWHEEL ASSY.
E319321001 FLYWHEEL, S&E #£1 SZ000
GEAR, FLYWHEEL RING
5165664 GEAR, SAE #£1, 118 TEETH, RH CHAMFER
5360310027 RIMG, WEAR DRY 52000
5310320209 PLATE, FLYWHEEE SCUFF
Q3961016027

BOLT, Y16 1.5 X BS

HUE, FLYWHEEE FELEXISLE COUPLING

23525863 HUB ASSY., FLYWHIEL SAE 1
HUB FLYWHEEL FLEXIELE COUPLING

23525882 HiE, FLYMWHEEL

5360520148 WHEEL, TIMING
23526542 BGLT, 12 PT K16 X 1.5 ¥ 88

1.500048 - FLYWHEEL HIUSING

HOUSING ASSY., FLYWHEEL

QOOOO7016210

FIrM, DOWEL 16H & X 24
53210130310 HOUSING, FLYWHEEL SAE 1
23524022 PLUG, CUP
235244860 PLUG ASSY., M2ZT7T X 2.0
5318970132 BLUG ASSY., M4z X 2

3-4

QUANTITY

[ QR

o b3

RS, T

14

——t

18

A

— k) R} = B)



RO837K36

FART & MAME AND DESCRIPTION QUANTITY
1.50008 - FLYWHEEL HOUSING
9421770 PLUG, 3 174" CUP (12 8320] 2
23522001 SEAL, FLYWHEEL RHOUSING DIL PASSAGE 1
5315971845 SEAL RING, [ROUND SECFIONI 1
5318971845 SEAL RING, [ROUND SECTICMN) 1
735073008000
PLUG SEAL 1
23521532 BOLT &
5419900204 BOLT, ®i12 X 1.5 X 167 4
SEAL, CRANXKSHAFT OIL-REAR
5315970147 SEAL, CRAWKSHAFT REAR DRY 1
SUPPORT ASSY., CRANKSHAFT REAR
23524073 SUPPORT ASSY., OUTEDARD BEARING SAE 1 1
SEAL, CRANKSHAFT DIL REAR
235218186 BEARIMG, GUTEDARD SUPPORT 1
53102330104 SUPPORT, CUTEJDARD BEARING
11504822 BOLT, MB X 1.25 K 30 14
1.6000 -~ COMWNECTING ROD AND PISTON
COMNECTING ROD ASSY.
5350303320 ROD, CONMECTING (SERRATED] 520030 &
SHELL, COWNECTING ROD EBEARING
23524823 BEARING SEY, CONN ROD S5TO 52000 g
23524824 BEARING SET, CONM ROD O.10 U/S S2000 AR
23524825 BEARING SET, CONM ROD 0.25 U/S5 S2000 AR
23524826 BEARING SET, CONM ROD O.50 U/S 52000 AR
23524827 BEARING SET, CONXN ROD O.75 USS S2000 AR
23524828 BEARING SET, CONM ROD 1.00 USS S200D AR
PISTON RIT
5310300217 PISTON ASSY., WHITE DOT S2000 16:1 B
RING SET, PISTON
235243228 RING SET 1
RING, PISTOW COMPRESSION
oDBEO3TE218 RING, M COMPRESSION S2020 8
EI103T0018 RIMG, TOP KEYSTONE S2000 g
RING, PISTON OIL CONTROL
E310ITO0E REMG, OIL CONTROL 520030 g
FIN, FISTON
S4103T0020 PIN, PISTON (HILLOW CQRE] g
RETAINER. PISTOM PIH
5419840037 SHAP RING. PISTON PIN 6
LINER, CYLIMDER
5410110310 LINER, CYLINDER S2000Q B
KIT, LINER AND SEALS
23524257 KIT, €YL LIMER AND SEALS AR
SEAL, CYLIMDER LINER
0225974948 RING, SEAL LINER LOWER 15
5410110058 SEAL RINE, BRASS UPPER E
1. 7000 - CAMSHAFT AND GEAR TRAIM
CAMSHAFT ASSY.
5310510801 CAMSHAFT, HIGH QUTPUT SZ000 1
B228335 FIW, DOWEL & X 16 2
GEAR, CAMSHAFT
5360520201 GEAR, CAMSHAFT 520030 1

GEAR ASSY.., IDLER

3-5



FART #

1.7000 - CAMSHAFT AND G
5350500005
GEAR, IDLER
5360520002
BUSHING, IDLER GEAR
5350520050

Hup, IDLER GEAR
BE360520105
23505885
$1504872

GEAR, CRAMESHAFT TIMIM
23525612

1.70008 - BALANCE WEIGHT

COVER, BALANCE WEIGHT
23524858
FAVYOOIBY
53193714322
oopg 2010020

115045186
11508523
23820351
007603005108

23ASQTI6T
536 18BO06G

COVER, BALANCE WEIGHT
235052723
5350150030
11503454
t1508528
23518770

GASKET, BALANCE WEIGHT
23516100
5363970745

1. 8000 - VALVE AND INJE

SHAFT AND ARMS ASSY.,
5410500735
SHAFT AMD ARM ASSY.,
5410500836
5419300304

RO837K36

WAME AMD DESCRIPTIOM

EAR TRAEMW
GEAR & EUSHIMWG ASSY., IDLER 52003

GEEAR, IDLER

BUSHING, IDLER GEAR

HUE, IDLER GEAR SZ003
DOWEL, SLEEVE QOIL PLUHRP
BOLT, M6 X 1.00 X 30 MM

-
Wl

GEAR ASSY., CRAMNRSHAFT 8V S2000

COYER

COYER ASM GEAR CASE
HASE FLEXIBLE & FITTIWNG ASSY., CBIL SUPPLY
PLUG ASSY., H14 X 1.5

EOLT, WiD X EBOD

BOLT, ®10 X 1.5 X 35 LG
BOLT, ¥10 X 1.5 X G5 ¥M
SCREW, MB X 1.25 X 110

WASHER, A8 X 1.5 COPPER
WASHER, 3/8" VITON {4.4115)
CONMECTOR, &/16-18 X M1a X 1.5

COVER HOLE
COVER, PWR STRG PUMF
COVER, ACCESSORY DRIVE S2000
BAOLT, Mi0o X 1.8 X 20.0
BOLT, M12 X 1.75 X 30 KM
BOLT, W12 X 1.78 X 75

COVER HOLE
GASKETY, PWR STRG PMP COVER/FUEL PuM=
SEAL, 136.12 ID kR 142 .88 0D

CTOR GPERAYTING MECHAMISM

ROCKER COMPLETE
ROCKER ARM ASSY,, COMPLETE
ROCKER COMPLETE
ROCKER ARM, 52000 (PEDESTAL)
BOLT. K10 X 90

ARM ASSY., EXHAUST VALVE ROCKER

5410500534

ARM AESY., INTAKE VA
5410500633

SCREW, ROCKER ARM AD
5410550320
Qo047 1024000

00189808240
4229900081

ROD, PUSH
5410540505

ROCKER ARM ASSY., EXHAUST 52000
L VE ROCKER

ROCKER ARM ASSY., INTAKE 52000
JUSTING

SCREW, ADJUSTING

SHAP RIWG, 24 X 1.2

SPACER 37 OD X 25 ID X 1 THK
MUT., HEX M12 ROCKER ARM ADJUSTING 52003

ROD, ROCEER ARM PUSH S2009

FOLLOWER ASSY.. CAMSHAFT

5410600322

YALVE, EXHAUST
5410500227

YALVE, INTAKE
23525875

FOLLOWER, CAMSHAFT

YALWE, EXHAUST 41MK DIA 155MM LG

WALWE, IMTAKE

3-6

QUANTITY

k3 R B2

K1 R b mt e LA ]

Py

LIl )

16

1E&

16

i6



RO837K36

FART # HAME AND DESCRIPTION GUANTITY
1.8000 - VALVE AND INJECTOR OPERATING MECHANISH
GUEDE, EXHAUST WVALVE
QU0os3355E SEAL, WALVE STEM 32
SPRING, EXHAUST VALVE
54 10530020 SPRING, VALVE S55/2000 32
5418930001 SPRING, VALVE BRIDGE i6
ERIDGE, EXHAUST VALVE
5310500032 BREDGE ASSY., VALVE 16
BRIDGE, EXHAUST VALVE
SQERES0120 SCREW VLY BRIDGE ADJS M10 X 1 X 28 1
5319900151 NUT VEW BRIDGE ADJ Mi10 X 1.5H 1
SEAT, EXHAUST VALWE SPRING
5410530225 RETAINER, WALVE SPRING 32
ROTATOR, VALVE
3662900240 SEAT, VALVE SPRING 555/2000 32
5410160028 SEAT, VALVE ERIDGE SPRING 16

LOCK, EXHALST WALVE SPRING
5410530126 KEEPER, WALVE 64

1.8000A - ROCKER COVER
COVER ASSY., ROCKER
BE310160205 COVER, VALVE 52000 s
53101606325 COVER, VALVE SZ000 B

GASKET, ROCKER COVER
5330160021 GASKET, WALWE CAVER 8

BOLT. ROCKER COVER

210105008022
BOLT, ROCKER COVER MOUNTIMG S2300 16

3-7



RO837K36

PART # HAME AMD DESCRIPTION QUANTITY
210004 - FUEL INJECTOR

INJECTOR ASSY.

5235920 PUMP ASSY., ELECTRONIC URIT g

54129300301 BOLT, M10 12PT UNIT PUMP 16
TUBE ASSY., FUEL SUPPLY

5360702032 TUBEE AS5Y., HIGH PRESSURE SINGLE PIECE 2.1 KM 8
CLAMP, INJECTOR

54£107B0235 CLAMP, INJECTOR HWOZZLE HOLDER g
SUPPORT, INJECTOR CLAMP

5410100035 COVER ASSY., WITH O-RING g
STUD, INJECTOR CLAMP

00031010142

BOLT, ¥i10 X SO g

TUBE, I[MJECTOR HOLE

OQO0 106051 MOZZLE ASSY. B

2.10008 - INJECTDR CONTROLS ELECTRONIC

MODULE ASSY.., ELECTRONIC INJECTOR CONTROL

23519308 MODULE, ELEC CONTROL DDEC 1V 1

12040542 COVER ECHM TERMIMAL PROTECTIOM 1

23513607 COVER COMMUNCIATION PROTECTEION DDEC FII 1

23513608 COVER POWER CONM PRGTECTEOM DDEC III 1
PLATE ASSY., ELECTRONIC DISTRIBUTOR UNIT COLD

23512307 ISOLATOR, ECHM MOUNT 8

23512308 BOLT ME 1.25 SHIULDER 12 PT HI 4
SENSOR, MAG. JEOLER

OpoS256533 SENSOR ASSY., SRS/TRS i

11504886 BOLT, MB X 1.25 X 14 MM i
SENSOR, MAG. CRAMKSHAFT

23505877 SENSOR, SRS (DDEC 2 & 3) 1
SENSOR. DIL, FUEL OR CODLANT TEWMPERATURE

COO53E5630 SENSOR, DEL/FUELSCOOLAMT/CHARGE TEMP 4
SEMSOR, AIR PRESSLURE

0Q25359031 SENSOR, TURBO BOOST (4.6 BARD M18X1.5 1
HARMESS. ELECTROWIC DISTRIBUTGR UNIT TO IHNJECTGR

51865840 CLAMP, 1 1 29 1.D. [12,96B0) 2

5311500033 HARMESS, IMNJECTCE 1

5311530050 SLEEVE, PROTECTIVE 350.0MM 1
HARMESS, ENGINE SENSORS TO ECH

5311500833 HLRMESS, SENSOR 8Y 52000 GEMSEY k|

23520334 CLIP, HOSE 1 X .75 X .375 x .E 1

2476234 CLIP, .B0OO" DRIA. 3/B" BOLT [4.4330) 3

5101020 STRAP, WYLDON {2 B2EE] &

2.2000 - FUEL FPUMP

PUMP ASSY ., FREL

5310210101 PUMP ASSY., FUEL BV 1

5318371032 PLUG ASSY., W1E X 1.5 2

QDOB33008040

BOLT, ¥E X 20 3

zaszoez? EOLT, 3/8"-24 X 1.75° i
GASKET, FUEL PUMP TO EHGINE

5150193 GASKET [FUEL FPUMP? TO DRIVE ASSY.} (5.1010! 1

FERE, FUEL PUMP COUPLING
BE2721234 FORE

3-8



RO837K36

PART ¥ NAME AMND DESCRIPTION QUANTITY

22000 - FLEEL PUMF

DISC, FUEE PUMP DREVE
5360210125 DESC ASSY., FUEL PUMP 1

2.30004A - FUEL FILTER AND STRAIMNER

FILTYER ASSY., SPIM-ON FUEL

2351BE2E FILTER, FUEL PRIKARY 1
235185249 FILTER, FUEL SECONDARY H
COYER, FUEL FILTER
5310900052 FILTER ASSY., DUAL PRIMARY & SECONDARY f
BRACKET, FUEL FILTER MOUNTING
53EQTBI1241 BRACKET, FILTER HEAD MIUNT 1
103342 WASHER, 7/16" 5
CODIZE01207
BT, M12 X 55 1
11508525 BOLT, W10 X 1.5 X 110 MM 4
11508785 BOLT M12 1.75 X 40.0 HEX FLG PHIS CTD 3
235007Q8 NUT, M12 X 1.75 4
2.4000 - FUEL MANIFDLD AMD/OR CONNECTEONS
MANIFOLD, FUEL
5310700010 BLOCK ASSY., FUEL JUWCTION BY S2000 1
KANIFOLD, FUEL
53107E0017 BLOCK, FUEEL JUNRCTIOR H
5319870087 YALWE, FUEL CORTROL 8.5 BAR i
5360TOD0E COVER ASSY., FUEL JUNCTION BLOCK 1
533Q7R0231 CONNECTOR, STRAIGHT Mi6 X 1.5 ¥
B3ABDTE0031 COMMECTOR ASEY., STRAIGHT ]
5IBOTEDS31 COMMECTOR, HOSE & O-RING ME X i 2
11503TE BOLT, M8 X 1 X 20 MM &
11508528 BOLT, MiD X 1.5 X 110 ¥M 2
2.50004 - FUEL EIMES AND FUEL COOEER
TUBE, FUEL PUMF TO FILTER
5310780302 TUBE ASSY., FUEL FLTR HD 7O PMP 1
5310780502 TUBE ASSY., FUEL PUMP SUPPLY TO FILTER 1
5350780031 CONMECTOR ASSY., STRAIGHT 1
S3IS0TEQ13E ELEOW, 90 DEGREE 52000 3
Ciip, FUEL PUMP TO FEILTER HOSE
24782345 CLIP, .500" DIA. 378" BOLT (4.4330) z
53107EOO5T SPACER 1
5310780341 BRACKET 1
11504872 BOLT, ¥6 X 1.00 X 30 MM ]
o009 34005006
HUT, HEX MB H
C1.IP, FILTER {UTLET TUBE
23504703 SPACER, 15/32"I.D.XNQ.EB70.D.X0.70" THH. 3
5147580 CLIF, .5E2'" OIA. 172" BOLT (Z.512Q: i
HOSE, FILTER TO CYLINDER HEAD
5310701332 HISE ASM 1
S53607E0046 ELBOW, W18 X 1.5 1
5360780031 CONNECTOR ASSY., STRAIGHT f
TUBE, FUEL SUPPLY CROSSOVER
5310700232 TUBE ASSY., FUEL SUPPLY GALLERY JUHMPER 1
TUEE, JUMCTION BLOCK TD CYLINDER HEAD
E310T701432 HOSE ASM 1
5210701632 HJOSE ASSY., FUEL SPILL RE 1
5310703532 HOSE ASSY., FUEL SPILL LE 1
5210780331 ELBOW, 45 DEG CONRECTOR 2
915036005100
BOLY, BANJD ME X 1 14&/5) g

3-9



PART &

RO837K36

NAME AND DESCRIPTION

%.50004 - FUEE LINES AMD FUEL CDOLER

CLIP, CYLIKDER HEAD IMLET

23520334
235234082
23BE2448

5178885

115048E6
11505288
11509612

CLIP, HOSE 1 X .75 X .375 X .5

CLIP, SNAPPER SZ000

CLIP .BEB" DIA 378" BOLT CTD 112.8554)
SPACER, .40"X7/B"X.40" [7.1583)

BOLT, M8 X 1.25 X 14 M

BOLT, M10 X 1.5 X 30.0 MM

BOLT, M8 X 1.25 X 25 ¥M

HGSE, FUEL DRAIN CROSSOVER

5310700332
215035012101

E15047012203
Q07EQ3016105

CLIP, FUEL DRAIN
CO7E03008108

TUBE ASSY.. FUEL RETURN GALLERY JUMPER
BALT, BAMJSO AIZ MIE X 1.5
BOLT, OOUBLE BANJO WNi504T M1E X 4.5

WASHER, A1E X 20 COPPER

WASHER, AB X 11t.B CGPPER

3-10

QUANTITY

= k) = 0 TR R

10

16



3. 30004

RO837K36

MAME AMD DESCRIPTIGN

CLAMP_ HOSE 5 1/4'"-6 178 ID CONS
AGAPTOR, INTAKE MANIFDLD

PART #
~ AIR IMLET HGUSING
ADAPTOR, AIR IMLET MANIFOLD
Z£36053962
5310980240
5318870083

QOJ9330081148

Q30125008427

WANIFOLD, AIR IMLET
5310920007
OO0308A52000

5318971132
5318871832
11539515
OO7E03052 101

HMJSE, §5.25" DIA X 3.12 LG
H5E HOSE 23524322 WHEN SHTDWM SLND IS USED

BOLT, ME X 35

{SE BOLT 30401730B0EY WHEN SHYDWHW SLND IS USED

WASHER, AZ.4

MAKWIFOLD, IMTAKE BV 352000

PLUG, K52 X 2

PLUG ASSY., MiE X 1.5
PLUG ASSY., ¥I10 X 1.00
BOLT, #¥8 X 1.25 X GO MM

WASHER, ABZ X B0 COPPER

GASKET, AIR INLET MANIFOLD

4571410080
5311420057

2.50004A4 - TURBOCHARGER

TURBOCHARGER
E310960159
B3ISEZ00010
B9239169
QOOE8n3I IS0

GASKET, INTAKE MANIFGLD
SEAL RING, 210 R 5.225

TURBOCHARGER ASSY., K3 1-STE7VODAKB/2Z. 20DCAYD
STUD, M10 X 1.5 X 58 EXH ADAPTDR

WASHER {12.915%0)

RUT, EXHALST MANIFOLD 7O TUREOD

GASKET, TURBOCHARGER EXHAUST INLET CONMECTION

BR29528

GASKET, TURBO EXHAUST INLET

INTERCOOLER, TURBOCHARGER

E3 10580120
E3§0580637
5310540080
11504822
115049513
11528518
1150895147

HOUSING, INTERCODLER
5319980137
S3 10980140
5310980253
23524443
S3109EQ04E
5310980180
5319970145
5359970045
11504822
14505208
11508231
11009518
11808525

CLIP, TURBJOCHARGER QIL
23522364
531188020
D35 TEE0ISE
23520334
1150498
5311800180
23550149

ELEKMENT, CHARGER AIR COOLER
COVER, CHARGE AIR COGLER
GASKET, CAC ELEMENT TO CAP
BOLY, M2 X 1.25 X 30

BOLT, ME X 1.25 X 40 MY
BOLT, MB X 1.25 X B0 MM
BOLY, ME X 1.2E X BO MM

BASE CHARGE, AIR CODOLER
FLAWSE, COMP CONNECTOR
CONMNECTOR, TURBG COMP OTLY
GASKET, CHARGE AIR COOLER BASE
SEAL RING

GASKET, CAC ELEMENT TO EASE
SEAL RING, [ROUND SECTIOM)
SEAL RING, .21i0 X 2.350 ID
BOLT. ME X 1.256 X
BOLT., Mi1Do X 1.5 X
BOLT, M8 X 1.25 X 140
BOLT., M8 X 1.25 X
BOLT, ¥10 X 1.5 X%

SUPPLY TUEBE

TUBE ASSY., TUREG 4OIL SUPFLY RE
TUEBE ASSY.. TURED OIL SUPPLY LE
CONNECTOR

CLIP, HISE 1 X .75 X .3750 X .5
BOLT, M& X 1.25 X 14 MK

BOLT ASSY .. BANJG DOUBLE Mt4 X 1.5
RING SEAL A14 X 20 COP {VENT LINED

3-11

QUEANTITY

o o

B e Fuobd 01 B R wa B s FI R o R R RY b b o o 0F b —
wk

I S A W 7 B (N QY



PART #
410004 - DIL PLMP
PUMP ASSY., COIL

5315K2080
000333008245

RO837K36

NEME AND DESCRIPTION

PUKME ASSY., DIL EV 52000

BOLT, M2 X 55

4. 1000B - BIL DISTRIBUTIOW SYSTEM

PIPE, ©Ii PUMP INLET
$1150%511
5311800052
G440105008019

BOLT, M3 X 1.25 X Z0 MK
TUBE ASSY., EUBE 0IL PICK UP BV SZ0J00

BOLT, HEX MB X 1.25 X 1B

GASKET, 0IL PUMP INLET PIPE

917003036003
GASKET

FLG M3GXBEXO.DS DBL BQ12.40

BRACKET, OIL PUMP SCREEN SUPPORT

52118100495

5181415 CLIP,
1508511
11502811 HUT, M

NJZZLE ASSY..DIL SPRAY
S411800743 ROZZILE
304017008077

BRACKET, OIL INLET SUFPORT

1 178" TUBE, 77156 BOLT (5.534901

BOLT, B8 X 1.25 X 20 MM

g X 1.25

ESSY ., OIL SPRAY

BOLT, HE& X 15 E.B

4.10002 - GIL PRESSURE REGULATO

RELIEF, WALVE OIL PRESSURE
5361800215
5411200415

4.2000A - DIL FILTER

ELEMENT, OIL FILTER
5361840001 FILTER

ADAPTOR, OIL FILTER COVER
5311800111
5319970332
53E 1840017 INSERT
11505288

GASKET, DIL FILTER ADAPTDR TO
53639706456 SEAL,

4 40004 - 0OIL COOLER

CORE, QOIL CODLER-ENGINE

5361850026
GASKET, OIL COOLER CORE PLATE
535188Q0E0 GASKET,
GASKET, OIL COGLER CORE-INWMER
5141038 GASKET,
5138505 SEAL R

HOUSING, DIL COJOLER-ENSINE
E3115Q0165
HOUSIMG, GIL COOLER-ENGINE

R

VALVE ASSY., OI{ PRESSURE RELIEF 8.5 BAR
VALVE ASSY., OIL PFRESSURE RELIEF 52000

. OIL

ADAPTOR ASSY., GIL FILTER
PLUG ASSY., M23 X 2

. GIL FILTER ADAPTOR

EOLT, M10 X 3.5 X 30.0 KM

QIL CODLER ADAPTAOR
37.8%8 ID X 44.45 0D

ELEMENT, OIL COOLER

DIL CUGLER

IL CODLER ELEMENT
ING, T1.171 X _13%2

HOUSIKG ASSY., DOIL COOLER

23509925 PLUG, tBMM X 1EMM TORX HD
51737773 GASKET, 23732 COPPER
5311880104 HOUSING, OIL COOLER S2009
530970132 PLUG ASSY., Ma2 X Z

5318970332
VALYE, GIL COOLER EYPASS

PLUG ASSY., MZ3 X 2

53§1840028 VALVE, OIL COOLER EYPASS

3-12

QUANTITY

[T

[HI L I - I

[ s TR AP R

y



RO837K36

PLRT # NAME AND DESCRIPTION QUANTITY

4.4000A - OIL COOLER
SPRING, QIL COOLER BYPASS WALVE

S177TTE SPRING {4.12B0) 1
1508331 EOLT, M2 X 1.25 X 140
23550503 BOLT, Mig 1.5 X 95.80 LG HEX FLG 1

COVER, OIL COOLER HOUSING

5361880002 COVER, DIEL COJLER
11509612 EOLT, #M8 X 1.25 X 25 MM 15
5311870074 sTUD, 9IL COOLER z
218443 MUT, 3/8"-10 15

ERACKET, OIL COOLER HIUSING SUPPORT
QOORECD 14027

BOLT M14XED 1

5311880040 BRACRET 1

11509514 BOLT, M8 X 1.25 X S0 KM 4
HOUSING, TRANSFER DILSWATER

5312030361 TRAMSFER HSG 1

11502512 BOLT, ME X 1.2E X 25 MM 3

HOSE, OIL COOLER IMLET OFL

5312030201 CIL TUBE 1
B3E9570545 SEAL, 37.69 ID X 44.45 0D i
HJSE, OIL COOLER OUTLETY GIE
5312030201 QIL TUBE 1
BE219871645 SEAE RING, 138 X 1.234 4
5369970545 SEAL, 37.6% IO X 44.45 0D 1
TUEE, 0IlL CODLER WATER OQUTLET
5312020301 WATER TUBE 1
5319871745 SEAL RING, .210 X 1.85Q 2
5359570345 SEAL, £3.03 ID X B8.85 QD 1
£.50004A - OIL FILLER TUBE
TUEE, OIL FILEER
23524E5D TUBE ASSY., 0OIL FILL REF 32000 i
CAP, DIL FILLER
23519336 CAP, EUBE OIL FILL T-HANDLE 1.66 CIA. ]
4 50004 - DIPSTICK
DIPSTICK
531018001 GAUGE, OIL LEVEL 45.0 ®M 1
GUIDE, DEIPSTICK
5310180030 TUBE ASSY., 0OIL LEVEL GAUGE S2400 1
5310180054 CONWECTAR, DIPSTICK TUEE 1
CLIP, DIPSTICK
5153473 CLIFP, 172" TUBE, 3/8 BOLT 1
23508744 STO, BOLT MI0X1.5X120.0 1
11505101 NJUT, MiG X 1.5 1
4.70028 - OIL PAN
PAN. DIl
5210140102 PAM ASSY., DIL BV 52000 C81 1
23508225 PLUG, f8MM X 1SMM TORX HD 1
5109157 PLUG, i-1/74" CUP (5.5001) z
5319870832 FLUG, M22 X 1.5 1
B177TTE GASKET, 23732 COPPER i
11508331 BALT, M& X 1.25 X 140 G
23516664 BOLY, M10 X 1.8 X 140 4
23550674 BOLT MB 1.25 X 140.0 LG 3
GASKET, DIL PAN TO ELOCK
5420140022 GASKET, OIL PAN $

3-13



PART #
4.70004 - DIL PAN

PLUG, DIL PAM DRAIN
5219470432

RO837K36

NAWE AMND DESCRIPTION

PLUG, W27 X 2

4 BODDA - WENTILATING SYSTEM

SHELL, BREATHER
5310160138
5210180035
B310180022
235580245

FILTER UNIT, BREATHER
5310160038
5310160238
E310180010
5310180112

RETAIMER, BREATHER HOUSING
HOWSTING, ROCKER COVER BREATHER
BAFFLE PLATE, EREATHER

BOLT, M5 .8 X 15 HEX WASHER HD

RETAINMER, ELEMENWT
RETARINER, BREATHER ELEMENT
ELEMENT, BREATHER
ELEMENT, EBREATHER

GASKET, BREATHER BODY OR SEPARATOR

23525543

SEaL RIMG. Z.40 X 74.02 I.D.

45.8000A - VENTILATING SYSTEM

EXTENSION, BREATHER TUBE

23525728
51865840

HOSE, EREATHER 1828.8 (72.0 IN!
CLAMP, 1 172" I.D. (12_9660:

3-14

QUANTITY

[t1 R L]

By P B



RO837K36

PART & NAME AND DESCRIFTION CUANTITY
5.1000 - FRESH WATER PUMP
PUMP ASSY., FRESH WATER
23525538 FUMP ASSY., WATER 1
BODY, FRESH WATER PUKP
5312010001 BODY, WATER PUMP S2000 1
BEARING, FRESH WATER PUMP
5315810101 BEARING, WATER PUMP 2
RETAIMER, FRESH WATER PUMP BEARING AND SEAL
5362010151 RING, RETAINING 1
SEAL, FRESH WATER PUMP BEARING COVER
5929134 SEAL, LIP TYPE 1
IMPELLER, FRESH WATER PUMP
23521016 MUT, WATER PUMP 1
5312010007 IMPELLER, WATER PUMP 1
WASHER, FRESH WATER PUMP SEAL
5362010376 WASHER, WATER PUMP i
GEAR, FRESH WATER PUMP DRIVE
5362010306 GEAR, WATER PUMP t
11500950 BOLT, Ki2 X 1.75 X 90.0 3
GASKET, FRESH WATER PUMP
23521014 SEAL, WATER PUMP 1
5.1000 - FRESH WATER PUMP
PUMP ASSY., FRESH WATER
5312000201 PUMP ASSY., SCCC WATER 52000 1
B0DY, FRESH WATER PUMP
5312010201 BODY, SCCC WATER PUMP 52000 1
SHAFT ASSY., FRESH WATER PUMF
5312010205 SHAFT, SCCC WATER BUMP $2000 1
SPACER, FRESH WATER PUMP BEARING
5312010018 SPACER, SCCC WATER FUMP S2000 1
SEAL, FRESH WATER PUMP SHAFT BEARING
5362010019 SEAL, GIL 52000 1
BEARING, FRESH WATER PUMP
23503887 BEARING 3
23503727 BEARING ASSY., ACCRY. DRIVE {5.4232) i
RETAINER, FRESH WATER PUWP BEARING AND SEAL
274746 LOCKRING {(5.4235) 1
SEAL, FRESH WATER PUMP BEARING COVER
23522433 SEAL, WATER PUMP HEAT SINK RDTOR t
IMPELLER, FRESH WATER PUKP
23505998 IMPELLER 1
GEAR, FRESH WATER PUMP DRIVE
5362010005 GEAR, SCCC WATER PUMP 52000 1
5319971132 PLUG ASSY., M1B X 1.5 1
5313875432 PLUG ASSY., M14 X 1.8 2
11500868 EOLT, M& X 1.25 X 30.0 LG 2
11503761 BOLT, M5 X 1 X 20 MM p

GASKET. FRESH WATER PUMP
23521508 SEAL RIMG, 0.138 X 4,734 1D 1

STUD, FRESH WATER PUMP KOUNTING
200835012000

STUR, K12 X 30 ]
000125013012
WASHER, A13 ;
QODE3LD1200E
NUT, HEX M12 1
COVER, FRESH WATER PUMP BODY
23524678 COVER, STEEL $2000 1
5312000117 COVER ASSY., {SCCC) WATER PUMP 1
GASKET, FRESH WATER PUMP BODY COVER
5153902 GASKET, 2-B3 (41520} 1
5176273 GASKET 1

5.1000A - FRESH WATER PUMP COVER

3-15



5. 10034

PART #

COVER, WATER PUMP

5312010130
5319970332
11509512

RO837K36

NAME AND DESCRIPTION

- FRESH WATER PUMP COVER

COVER, WATER PUMP EY 352000

PLUG ASSY .,

K32 X 2

BOLT, ME X 1.25 X 25 MM

GASKET, WATER PUMP COVER
SEAL, WATER PUMP

2352101

5

5.2000A - WATER OUTLET ELBOW

ELEDW, WATER OUTLET MANIFOLD
ELEDW, WATER PUMP OUTLET (8VI

5312010
5318871
1150852
6928393

131
432
5

FLUG ASEY.,

Mid4 X 1.5

BOLT, #10 X 1.5 X 110 ¥M
BOLT, #10 X 1.5 X 70.0Q

GASKET, WATER QUTLET MANIFOLD ELEOW
GASKEY, DUTLET ELBOW SZ000

5312030

a0

TUBE, WATER JUTLET MANEIFOLD
HOSE, 3.8 X 3.5

2352387

1

CLAMP ., WATER DUTLET MANIFOLD TUBE HOSE
CLAMP HOSE 2 1/2-4 CONST TORQ

235137396

5.2000B - T

2

HERMOSTAT

THERMOSTAT ASSY,

5362000

HOUSING,

316

THERMOSTAT

GASKET,

5362031173
5318870832
5319871432
5319971632
5366191415
11509515

E368970245
5369370345
5368870445
B36%370645
S3ES9T0545

S318K1127
5312030072
5128234
5318070132
53183970432
5318371632
11505283
11599520
11509526
23550503

E36Z0320180
51321556

THERMOSTAT ASSY.,

192.8001]

173 SLIDE OW RUB FLG SZ2000

HOUSING, WATER/OIL DISTRIBUTION

PLUG ASSY.,
FPLUG ASSY.,
FLUS ASSY.,
PLUG ASSY.,

THERMOSTAT HOUSING

SEAL, 782.87
SEAL, B3.0E
SEAL, 53.57
SEAL, 327.BE
SEAL, 2B.17

COVER, THERMISTAT HOUSIMNG
COVER, DISTRIBUTION

M22 X 1.3
Mi14 X 1.5

IS0 6143 PORT

ESO ©148 PORT M33 X 2.0
EQLT, MB X 1.25 X E0 HM

ID X ES.85
ID X B%.85
ID X 6O.45
ID X 44.45
ID X 35.08

HOLSING, THERMISTAT RE

FIN, JIGGELE
FLUG ASSY..,
PLUG, M27 X
FLUG ASSY.,

EOLT, M8 1.25 X 110.0 LG FLG HEX

M4z X 2
Z

oo
on
oD
ol
Qo

HIUSING PLATE

8y 52000

ES0 €148 PORT
BOLT, M1 X 1.5 X 30.0 MM

EOLT, MIC X 1.5 X 130 MM
BOLT, M1C 1.5 X 895.0 LG HEX FLG

GASKET, THERMOSTAT HOUSING COVER

GASKET, THERKISTAT HOUSIKG

SEAL

5.2000C - WATER EYPASS TUBE

TUBE, WAT

ER BYPASS

5362030001

TUBE, WATER EBYPASS

HISE, WATER BYPASS TUBE

CLAMP HOSE 3 1/2-4 CONST TORQ

23517862
23523571 HOSE, 2.8 R 3.5
5.30008 - WATER CONNICTIONS

3-16

QUANTITY

wh B s

R ome 4 B) ows s

LA B & B

_ PR

o Is



RO837K36

PART # HAME AND DESCRIFTION GUANTITY
5.3000B - WATER COWNNECTIONS

TUBE, WATER PUMP INLET

Z3ISR0O017F HOSE, 1.765 ID X 3.00 LG. a
5125920 BRACKET [4.12" L.] 1
S312030501 TUBE, SECONDARY WATER PUMP TO CAC 1
EF12030601 TUBE CAC 1
5361870196 COVER, WATER INLET S2000 1
23503068 CLAMP, 1.75"-2.82" DIA. HOSE B
23518363 BRACKET CLIP SO0DEG i
23525608 CLIP, 1.75 DIA CAC 3
23519411 PLUG, t/2-14 1
B311880080 GASKET, CAC RTN TO WAT DIST H3G 52000 1
CO0B33008118
BOLT, M8 X 35 1
11503454 BOLT, HMi0 X 1.5 X 20.0 2
11504822 BOLT, M8 X 1.25 X 30 1
115058511 BOLT, MB X 1.25 X 20 MM 1
23506052 BOLT, M10 X 1.5 X 40 (12.8001] 1
007343008002
WASHER, B.4 1
11508141 MUT, M3 X 1.5 2
HOSE, FRESH WATER QUTLET
23520017 HOSE, 1.7 ID X 3.00 LG. 1
5125920 BRACKET (4.12" E.} 1
5312030701 TUBE CAC 1
235030648 CLAMP, 1.78"%-2.62" DIA. HOSE 2
23520843 BRACKET 1
23525508 CLIP, 1.7 DIA CAC 3
5312030037 BRACKET CLIP i
5312030332 COVER, 52000 1
115052499 BOLT, M10 X 1.5 X 30.0 MM 2
115093511 BOLT, MB X 1.25 X 20 MM K
115039512 BOLT, M8 X 1.25 X 25 MM 1
10105014012
BOLT, Mi4 X 1.5 X 30 1
007349008002
WASHER, 8.4 3
23524675 GASKET, BEADED 1
115070368 KUT, M3 X 1.25 1
5.40008 - FAM
ELADE, FAN HIGH LOW AMD CRANKSHAFT MOUNTED
HPN [CUSTOMER FURMISHED) 1
PULLEY AND HUE ASSY.,  FAN
5142148 FULLEY AND HUE ASSY. i
11509530 BOLT, Mi14 X 2.0 X 40 M 4
SUPPORT, FAM MOUNTING
5312060040 SUPPORT, FAN SZ2000 1
BRACKET, FAMN SUPPORT
11513860 BOLT, M0 X 1.5 X t45 KM 7
TENSIDMER, BELT
5311500009 TENSIDMER ASSY. 1
PULLEY. FAN BELT IBLER
23512808 PULLEY, BELT TENSIONER EG.0 DIA. 1
5311550003 SPIMOLE, EELT TENSIOMER 1
8920105 BOLT, #¥10X1.5X35.0 MM LOCK THD. 1
BE29084 RIMNG, INT RETAINMING 3.121" 0.D. (12.4048) 1
B925214 WASHER i
EEARING, FAN BELT IDLER PULLEY
23512817 BEARIMNG, BALL DBL ROW BELT TEWSIONWER 1
SHAFT, FAM BELT IDLER PULLEY
23512818 SHAFT, BELT TEMSIDMER 1
11505288 EQLT, Mi0 X 1.5 X 30.0 KW 3
5312060071 BOLT, Mi0 X 1.5 X 270 1

3-17



RO837K36

PART # MAME AND DESCRIFTIOM QUANTITY
6.1000A - EXHAUST MANIFOLD

MANIFOED, EXHAUST

5311420104 MAWIFOLD, EXHAUST RE BY 52000 1

5311420204 MANIFOLD, EXHAUST LE BY 52000 1
ADAPTOR, EXMAUST MANIFOLD

5311420901 ADAPTER, EXHAUST MANIFOLD RE K31 BV 52000 1

5311421001 ADAPTER, EXHAUST MAMIFOLD LB K31 BY 52000 1

5365200010 STUD, W10 X 1.5 X 58 EXH ADAPTOR g

89291689 WASHER (12.9130) g

Coo29g3 150 NUT, EXHALIST MANIFOLD TO TUREG B
GASKET, EXHAUST MANIFOLD

5361420280 GASKET, EXHAUST MANIFOLD TO HEAD B
GASKET, EXHAUST #aMIFOLD ADAPTOR

5311420080 GASKET, EXHAUST MANIFOLD ADAPTOR 8V Zz
BOLT, EXHAUST MANIFOLD 70 HEAD

23511667 SPACER 18

8929357 BOLT, M10 X 1.5 X 120 (12,9001; i5

3-18



PART #

RO837K36

MAME AND DESCRIPTION

7.10004 - BATTERY CHARGING GENERATOR

GERERATOR ASSY.
19010182
178882

PULLEY, GEMNERATOR
5145471

BELT, GEWERATOR ORIVE
53183701592

GEN CHRG AC 24V70A NG CW/CCW 24SI
BOLT, f/2"-13X%1 1/8"

PULLEY (2.83" DIA., 9 GROOVE)} (POLY-VEE]

BELT, POLY WEE 52000

STRAP, GEHERATOR ADJUSTIMNG

235116868
23511670
23515862
1503454
84273945
103345
5132715
102637
11501055

LINK, ADJUSTING ROD

ROD, ALTERMATOR ADJUSTING ¥16 X 2 X 254
TUBE .625" LENGTH WITH SL1T

BOLT, M10 X 1.5 X 20.0

BOLT, $/2"-13 X 6.25" (12.9001;

WASHER, 5787

WASHER, .539X.84"X.1t2% (1.3140]

WUT, 1/2"-13

HUT, H1BXZ.0

BRACKET, GENERATOR MOUNTING

5311540145
23523608

7.3000A - STARTING MOTOR

HITOR ASSY., STARTING
13478311
23R%183%
23523835
BOoi2ZE013012

COOE34012008

BRACKET, ALTERNATOR SUPFORT
BOLT, M10 X 1.5 X 135

MOTOR ASSY., START 24V CW INSU ROLLCEU S0MT
BUSHING, STARTING MOTOR HOLE

STUD, M12 X 45

WASHER, A13

MUT, HEX M12

3-19

QUANTITY

| IS K PP

Lol



DETROIT DIESEL
Custom Parts Catalog

ENGINE DESCRIPTION

SERIES NUMBER: 2000
MODEL NUMBER: R0838K36

4-1


Ko42802


1.1000

1.1000A

1.2000

PART #

- CYLINDER BLOCK

R0O838K36

NAME AND DESCRIPTION

1.1001 BLOCK, CYLINDER

23528846
5412010059
5420100805

GASKET, COVER PLATE
COVER
BLOCK ASSY., CYLINDER (8V 2000)

1.1001 BLOCK, CYLINDER

5420110501

000007008210
000007016210

5410100023
5410100123
/5410510010
5410510310
0009973532
0008974320
0009975720

007604014100

4030110026
4039970420
5419970032

005401999012
005401999023

005401999031

5410110071
5419900101

007603014106
007603018101
007603026104

007603030101

001474004018
007604014100

304017010043

007603014106

1.1100 TUBE, AIR BOX

23526482
5244760224

5311880120
8929285
11509511

1.2001 HEAD ASSY.,

5410100020

1.2001 HEAD ASSY.,
005401305500

3269971020
5410100701
5410530532
5410531230
5410532131

- AIR BOX DRAINS

- CYLINDER HEAD

CRANKCASE, 8V 2000
PIN, M8 X 24

PIN, DOWEL 16H 8 X 24

CAP, MAIN BEARING (INCLUDES 2-000007008207 PINS)

CAP ASSY., MAIN BEARING THRUST
BEARING, CAMSHAFT
BEARING, CAMSHAFT
PLUG, M26 X 1.5
PLUG, CUP 40MM
PLUG, CUP
PLUG, THREADED Mt14 X 1.5
PLUG, RIVET TYPE 4
PLUG, CUP
PLUG
BALL, PIPE 6.35MM
BALL, STEEL M10
BALL, PIPE 14.288MM R
BOLT, MAIN BEARING CAP (S2000)
BOLT, MAIN BEARING CAP CROSS
WASHER, A14 X 20 COPPER
WASHER, A18 X 22 COPPER
WASHER, A26 X 31 COPPER
WASHER, A30 X 36 COPPER

CYL GROOVE PIN 4X10

PLUG, THREADED M14 X 1.5

BOLT, M10 X 20

WASHER, A14 X 20 COPPER

DRAIN
TUBE ASSY., TURBO OIL DRAIN

FITTING, M27 X 2 ISO 6149 TO 1 1/16"-12

(INCLUDES 5319870345 SEAL RING)

TUBE ASSY., TURBD OIL DRAIN (LB 8V, RB 12V)

GASKET (3.5505)
BOLT, M8 X 1.25 X 20 MM

CYLINDER

HEAD ASSY.,CYLINDER
CYLINDER

BALL, PLUG 5.5MM G20

PLUG, CUP 40.3 MM DIA

HEAD, CYLINDER

INSERT, EXHAUST VALVE SEAT

GUIDE, INTAKE & EXHAUST VALVE STEM
INSERT, VALVE SEAT INTAKE

4-2

QUANTITY

—_WhHhaphaphN N -

AUl N

-

10
10

N W g

H N

NAEANAN-


Ko42802


PART #
1.2000 - CYLINDER HEAD
1.2045 TUBE,

5410170188
1.2046 RING,
5419970345

6019820325
5419900501

R0838K36

NAME AND DESCRIPTION

INJECTOR HOLE

TUBE, INJECTOR (ALSO REPLACE 5419970345 SEAL RING)

INJECTOR HOLE TUBE SEAL

SEAL RING, 25ID X 32.40D (NOZ LWR)
PIN, SLOT SPR. 10.05 X 15
BOLT, CYLINDER HEAD MOUNTING

1.20&0 GASKET, CYLINDER HEAD COMPRESSION

5410160820
1.2000A

1.2070 BRACKET,
23528843
5412231241
23530686
910105014012

GASKET, 'CYLINDER HEAD

- ENGINE LIFTER BRACKET

ENGINE LIFTER-FRONT

BRACKET, FRONT LIFTER
BRACKET ASSY., ENGINE LIFTER R-FRNT
BOLT, Mt4 1.5 X 30 LG 10.9 HEX

BOLT, M14 X 1.5 X 30

1.2080 BRACKET, ENGINE LIFTER-REAR

23524072 BRACKET ASSY., ENGINE LIFTER L-REAR
5312240040 BRACKET ASSY, ENGINE LIFTER R-REAR
5319900104 BOLT, M12 1.5 X 180
5117562 WASHER, 1/2"X15/16"X1/16" (1.8360)
1.3000 - CRANKSHAFT
1.3001 CRANKSHAFT ASSY.
23529380 CRANKSHAFT ASSY. 8V2000
5310300401 NS CRANKSHAFT ASSY. 8V2000
1.3001 CRANKSHAFT ASSY.
4220310171 BOLT, M16 X 1.5 X 68 (COUNTERWEIGHT)
5310310207 COUNTERWEIGHT, CRANKSHAFT S2000
1.3145 GEAR, CRANKSHAFT (TIMING)
5360520103 GEAR, CRANKSHAFT FRONT S2000
1.3090 SHELL, CRANKSHAFT MAIN BEARING
23528400 SHELL SET, .10 UNDERSIZE
23528401 SHELL SET, .25 UNDERSIZE
23528402 SHELL SET, .50 UNDERSIZE
23528403 SHELL SET, .75 UNDERSIZE
23528404 SHELL SET, 1.00 UNDERSIZE
23528399 KIT, MAIN BEARING STD
5410330962 THRUST WASHER, 5.375 W
1.3000A - CRANKSHAFT FRONT COVER
1.3156 HOUSING ASSY., GEAR CASE
5360150302 HOUSING, GEAR CASE S2000
1.3158 COVER, GEAR CASE
5360150049 SLEEVE
5310100333 GEAR CASE ASSY.
© 1.3158 COVER, GEAR CASE
5150131 PLUG, 7/16" CUP
5319970532 PLUG, M27 X 2
5360150302 HOUSING, GEAR CASE $2000
9428477 PLUG, 15/16" CUP (2.7340)
8929022 DOWEL .PIN 16 MM., DIAMOND (1.1001)
5150131 PLUG, 7/16" CUP
5319970132 PLUG ASSY., M42 X 2
9428477 PLUG, 15/16" CUP (2.7340)
5369970645 SEAL, 28.17 1D X 35.05 0D
11504571 BOLT, M10 X 1.5 X 65.0MM
11508513 BOLT, M8 X 1.25 X 40 MM
11509514 " BOLT, M8 X 1.25 X 50 MM
11509515 BOLT, M8 X 1.25 X 60 MM
5311550076 WASHER, SUPPORT

4-3

QUANTITY

1

16
32

-

NAaaa

AR
AR
AR
AR
AR

-

S NOWANWANBwaabNdb


Ko42802


R0838K36

PART # V NAME AND DESCRIPTION QUANTITY
1.3000A - CRANKSHAFT FRONT COVER
1.3162 COVER, ENGINE FRONT LOWER

5361870096 COVER, OIL TRANSFER 1
5369970445 SEAL, 53.57 ID X 60.45 0D 1
11505299 BOLT, M10 X 1.5 X 30.0 MM 2
1.3170 GASKET, CRANKSHAFT FRONT COVER
23527024 GASKET, GEAR CASE TO BLOCK 1
700428036000 ‘
SEAL RING, 36 X 2 1
1.3185 FLANGE, OIL DRAIN
23524678 COVER, STEEL S$2000 1
5319971132 PLUG ASSY., M18 X 1.5 1
5311870080 GASKET, GEARCASE DRAIN S2000 1
11500868 BOLT, M8 X 1.25 X 30.0 LG 2
1.3191 COVER, ENGINE FRONT ACCESSORY DRIVE
23517382 COVER, ACSRY REAR 6 HOLE 1
11505299 BOLT, M10 X 1.5 X 30.0 MM 6
1.3182 GASKET, ENGINE FRONT ACCESSORY DRIVE
8929299 GASKET, ACCESSORY FRONT 1
1.3195 COVER, CRANKSHAFT FRONT COVER SMALL HOLE
5360520120 COVER, OIL FILL 1
5361840009 COVER, OIL SUPPLY 1
5361870196 COVER, WATER INLET $2000 1
11509511 BOLT, M8 X 1.25 X 20 MM 7
1.3196 GASKET, CRANKSHAFT FRONT COVER SMALL HOLE COVER
23508392 RING, SEAL 1
5311880080 GASKET, CAC RTN TO WAT DIST HSG S2000 1
5360520180 GASKET, S2000 1
1.3000B - VIBRATION DAMPER
1.3210 DAMPER, VIBRATION
5310350149 SPACER DAMPER S2000 1
5310350200 DAMPER, VIBRATION (VISCOUS TORSIONAL) 2
5310310242 PLUG ASSEMBLY, PORT S2000 1
5369970047 SEAL, CRANKSHAFT FRONT (1.3040) 1
1.3230 HUB, VIBRATION DAMPER
23524933 HUB ASSY., CRANKSHAFT S$2000 1
1.3230 HUB, VIBRATION DAMPER
23524835 HUB, VIBRATION DAMPER S$2000 1
1.3232 SLEEVE, VIBRATION DAMPER HUB
5360320014 WEAR SLEEVE, CRANKSHAFT FRONT 1
1.3000C -~ CRANKSHAFT PULLEY
1.3280 PULLEY, CRANKSHAFT
5360320604 PULLEY, CRANKSHAFT 12 PL 295 DIA 1
1.3290 RETAINER, CRANKSHAFT PULLEY
23524934 BOLT, Mi14 X 2.00 X 170.00 LG 14
1.3000D - CRANKSHAFT PULLEY BELT
1.3320 BELT, CRANKSHAFT PULLEY DRIVE
23528592 BELT, POLY-V 12 RIBS 79.00 LG 1
1.4000A - FLYWHEEL
1.4001 FLYWHEEL ASSY. :
23523990 FLYWHEEL, SAE #1 DRY DDC 8/12V $2000 1
1.4001 FLYWHEEL ASSY.
5310321001 FLYWHEEL, SAE #1 52000 1

4-4


Ko42802


R0838K36

PART #. NAME AND DESCRIPTION QUANTITY

1.4000A - FLYWHEEL
1.4010 GEAR, FLYWHEEL RING

5360310027 RING, WEAR DRY S2000 1
5310320209 PLATE, FLYWHEEL SCUFF 1
000961016027

BOLT, M16 1.5 X 55 14
1.4080 HUB, FLYWHEEL FLEXIBLE COUPLING
23525883 HUB ASSY., FLYWHEEL SAE #1 1
1.4080 HUB, FLYWHEEL FLEXIBLE COUPLING

53605201438 WHEEL , TIMING 1

23525542 BOLT, 12 PT M16 X 1.5 X 98 10

1.5000A - FLYWHEEL HOUSING

1.5001 HOUSING ASSY., FLYWHEEL

000007016210
PIN, DOWEL 16H 8 X 24 2
5310130310 HOUSING, FLYWHEEL SAE 1 1
23524022 PLUG, CUP 2
23524460 PLUG ASSY., M27 X 2.0 2
(INCLUDES 1-5319970345 SEAL RING)
5319970132 PLUG ASSY., M42 X 2 1
(INCLUDES 1-5319970245 SEAL RING)
9421770 PLUG, 3 1/4" CUP (12.8320) 2
23522001 SEAL, FLYWHEEL HOUSING OIL PASSAGE 1
5319971845 SEAL RING, (ROUND SECTION) 1
5319971945 SEAL RING, (ROUND SECTION) 1
735073008000
PLUG SEAL 1
23521532 BOLT 8
5419900204 BOLT, M12 X 1.5 X 187 4
1.5004 SEAL, CRANKSHAFT OIL-REAR
5319970147 SEAL, CRANKSHAFT REAR DRY 1
1.5021 SUPPORT ASSY., CRANKSHAFT REAR
23524073 SUPPORT ASSY., OUTBOARD BEARING SAE 1 1
1.5004 SEAL, CRANKSHAFT OIL REAR
23521816 BEARING, OUTBOARD SUPPORT 1
5310330104 SUPPORT, OUTBOARD BEARING 1
11504822 BOLT, M8 X 1.25 X 30 14
1.6000 ~ CONNECTING ROD AND PISTON

1.6001 CONNECTING ROD ASSY.
23525744 ROD ASSY., CONNECTING 8
USE BOLTS 4420380071; REQUIRES 23528393 BRG KIT

1.6100 SHELL, CONNECTING ROD BEARING

23528393 BEARING SET, CONN ROD STD 8

23528394 BEARING SET, CONN ROD .10 UNDERSIZE AR
23528395 BEARING SET, CONN ROD .25 UNDERSIZE AR
23528396 BEARING SET, CONN ROD .50 UNDERSIZE AR
23528397 BEARING SET, CONN ROD .75 UNDERSIZE AR
23528398 BEARING SET, CONN ROD 1.0 UNDERSIZE AR

1.6110 PISTON KIT
5220302217 PISTON ASSY., 16:1 CARBON SCRAPER NO DOT 8

1.6115 RING SET, PISTON
RING SET CONSISTS OF SUFFICIENT RINGS FOR ONE (1) PISTON.

23528010 RING SET : 1
1.6120 RING, PISTON COMPRESSION

23526081 RING, SECOND COMPRESSION 8
5310370119 RING, TOP KEYSTONE 8

1.6130  RING, PISTON OIL CONTROL .
5310370118 RING, OIL CONTROL ’ 8

4-5


Ko42802


PART #
1.6000

1.6140 PIN,
5410370220

RO838K36

NAME AND DESCRIPTION

1.6150 RETAINER, PISTON PIN

5419940037

1.6180 LINER
5360110369
5360110410

1.6180  SEAL,
0229974948
5410110059

1.7000

- CONNECTING ROD AND PISTON

PISTON
PIN, PISTON
SNAP RING, PISTON PIN
, CYLINDER
RING, OIL CONTROL LINER M91CE

LINER, CYLINDER CARBON SCRAPER

CYLINDER LINER

RING, SEAL LINER LOWER

SEAL RING,

- CAMSHAFT AND GEAR TRAIN

1.7001 CAMSHAFT ASSY.

23530085

BRASS UPPER

CAMSHAFT ASSY, W/GEAR 8V2000

1.7220 GEAR ASSY., IDLER
GEAR & BUSHING ASSY., IDLER S2000

5360500005

1.7222 GEAR, IDLER

IDLER GEAR

DOWEL, SLEEVE OIL PUMP
BOLT, M6 X 1.00 X 30 MM

5360520002 GEAR, IDLER
1.7225 BUSHING, IDLER GEAR
5360520050 BUSHING,
1.7250 HUB, IDLER GEAR
23528215 HUB, IDLER GEAR
23505885
11504972
1.7445 GEAR, CRANKSHAFT TIMING

23525612
1.7000A - BALANC

1.7470 COVER
23524859
23527997
5319971672
5319971432
000912010020

11504516
11509523
23520351
007603008 109

23507367

GEAR ASSY.
E WEIGHT COVER

, BALANCE WEIGHT
COVER ASM

TUBE ASSY.,

ELBOW, 90
PLUG ASSY.

BOLT, M10
BOLT, M10
BOLT, M10
SCREW, M8

, CRANKSHAFT 8V $2000

GEAR CASE
OIL SUPPLY
DEG

, M14 X 1.5

(o] .

.8 X 35 LG
.5 X 55 MM
.2

X 6
X1
X1
X 1.25 X 110

WASHER, A8 X 11.5 COPPER
WASHER, 3/8" VITON (4.4118)

1.7490 COVER, BALANCE WEIGHT COVER HOLE
COVER, PWR STRG PUMP
COVER, ACCESSORY DRIVE S$2000

23508273
5360150030
11503454
11509528
23519770

BOLT, M10
BOLT, Mi12
BOLT, M12

X 1.5 X 20.0
X 1.75 X 30 MM
X 1.75 X 75

1.7500 GASKET, BALANCE WEIGHT COVER HOLE
GASKET, PWR STRG PMP COVER/FUEL PUMP

23516100
5369970745

1.8000

1.8055 SHAFT

5410500936
1.8055 SHA
5410500836
5419900304

SEAL, 136.

12 ID X 142.88 OD

- VALVE AND INJECTOR OPERATING MECHANISM

AND ARMS ASSY., ROCKER COMPLETE
ROCKER ARM ASSY., COMPLETE
FT AND ARM ASSY., ROCKER COMPLETE
) ROCKER ARM, S2000 (PEDESTAL)
BOLT, M10 X 90

4-6

QUANTITY

16

NN

NN o PN NN = b -k ah -h

-


Ko42802


PART #

1.8000

R0838K36

NAME AND DESCRIPTION

- VALVE AND INJECTOR OPERATING MECHANISM
1.8060 ARM ASSY., EXHAUST VALVE ROCKER

5410500634

ROCKER ARM ASSY., EXHAUST

1.8075 ARM ASSY., INTAKE VALVE ROCKER

5410500733
1.8135 SCREW
000471024000

0019908240
4229800051
5410550620

ROCKER ARM ASSY., INTAKE
, ROCKER ARM ADJUSTING

SNAP RING, 24 X 1.2 .

SPACER 37 OD X 25 ID X 1 THK

NUT, HEX M12 ROCKER ARM ADJUSTING S2000
SCREW, ADJUSTING

1.8180 ROD, PUSH
5410540508

ROD, ROCKER ARM PUSH S2000

1.8260 FOLLOWER ASSY., CAMSHAFT
5410500322

FOLLOWER, CAMSHAFT

1.8310 VALVE, EXHAUST
23527879

1.8315 VALVE,
23528101

1.8320 GUIDE,
0000533558

VALVE, EXHAUST

INTAKE
VALVE, INTAKE

EXHAUST VALVE
SEAL, VALVE STEM

1.8340 SPRING, EXHAUST VALVE
5410530020

1.8343 BRIDGE,
5410550806

SPRING, VALVE $55/2000

EXHAUST VALVE
BRIDGE, FLOATING VALVE

1.8360 SEAT, EXHAUST VALVE SPRING
5410530225

RETAINER, VALVE SPRING

1.8365 ROTATOR, VALVE
3669900240

SEAT, VALVE SPRING S55/2000

1.8370 LOCK, EXHAUST VALVE SPRING
5410530226

1.8000A

KEEPER, VALVE

- ROCKER COVER

1.8450 COVER ASSY., ROCKER
5310160205
5310160605

COVER, VALVE S2000
COVER, VALVE S2000

1.8455 GASKET, ROCKER COVER
5310160021

GASKET, VALVE COVER

1.8460 BOLT, ROCKER COVER
910105008022

BOLT, ROCKER COVER MOUNTING S2000

4-7

QUANTITY

NNNDN

16

16

16

32

32

16

32

32

64

16


Ko42802


PART #

RO838K36

NAME AND DESCRIPTION

2.1000A - FUEL INJECTOR

2.1001 INJECTOR ASSY.

0050708601
2.1040 RING,
0239976448
0239976548

5419900301

PUMP INJECTION MS1CE S2000
INJECTOR SEAL
- SEAL RING, UPPER 47 X 2.5
SEAL RING, LOWER 45 X 2.5
BOLT, M10 12PT UNIT PUMP

2.1004 TUBE ASSY., FUEL SUPPLY

5220700232

TUBE FUEL HIGH PRESSURE EXTERNAL TIER II

2.1006 LINE, FUEL INJECTION INTERNAL

0000170624
5410170071
5419870645

TUBE ASM FUEL INJECTOR 2.5MM ID NO BAND
RETAINER NUT M22 X 1.50 M81CE S2000
SEAL RING 11MM X 17MM 0D

2.1235 TIP ASSY., INJECTOR SPRAY

0010100851

NOZZLE ASM 8X0.239X150XQ2380 8V S2000

'2.1270 CLAMP, INJECTOR

5410780535

2,.1275 SUPPORT,
5410100235

CLAMP. INJECTOR NOZZLE

INJECTOR - CLAMP
PLUG ASSY., INJECTOR CLAMP

2.1280 STUD, INJECTOR CLAMP

000831010142

2.1000B - INJECTOR

BOLT, M10 X 90
CONTROLS ELECTRONIC

2.1501 MODULE ASSY., ELECTRONIC INJECTOR CONTROL

23519308
12040542
23513607
23513608

(R) MODULE, ELEC CONTROL DDEC IV

COVER ECM TERMINAL PROTECTION

COVER COMMUNCIATION PROTECTION DDEC III
COVER POWER CONN PROTECTION DDEC III

2.1520 PLATE ASSY., ELECTRONIC DISTRIBUTOR UNIT COLD

23512307
23512309

2.1600 SENSOR,
0025358931

2.1610 SENSOR,
0005356533
5319971432
11504986

2.1620 SENSOR,
23505977

2.1630 SENSOR,
0005355630

2.1650 SENSOR,
0025359031

2.1700 HARNESS,
5186840
5311500033
5311530050

2.1704 HARNESS,
5311500933
23520334
5101020

2.2000 - FUEL PUMP

ISOLATOR, ECM MOUNT
BOLT M8 1.25 SHOULDER 12 PT HD

OIL OR FUEL PRESSURE

SENSOR, OIL/FUEL PRESSURE 10 BAR M14X1.5 (2.1600)

MAG. IDLER
SENSOR ASSY., SRS/TRS
PLUG ASSY., M14 X 1.5
BOLT, M8 X 1.25 X 14 MM

MAG. CRANKSHAFT
SENSOR, SRS/TRS

OIL, FUEL OR COOLANT TEMPERATURE
SENSOR, OIL/FUEL/COOLANT/CHARGE TEMP (02.1830)

AIR PRESSURE
SENSOR, TURBO BOOST (4.6 BAR) M18Xt.5

ELECTRONIC DISTRIBUTOR UNIT TO INJECTOR
CLAMP, 1 1/2" I1.D. (12.9660)
HARNESS, INJECTOR
SLEEVE, PROTECTIVE 350.0MM

ENGINE SENSORS TO ECM
HARNESS, SENSOR 8V S2000  GENSET
CLIP, HOSE 1 X .75 X .375 X .5
STRAP, NYLON (2.52585)

4-8

QUANTITY

0 0

I Y

00 »H


Ko42802


PART #

2.2000 - FUEL PUMP

R0838K36

NAME AND DESCRIPTION

2.2001 PUMP ASSY., FUEL

23526547
53199871032
000933008040

23520927

PUMP ASSY., FUEL
PLUG ASSY., Mi8 X 1.5

BOLT, M8 X 20
BOLT, 3/8"-24 X 1.75"

2.2007 GASKET, FUEL PUMP TO ENGINE

5150193

GASKET (FUEL PUMP TO DRIVE ASSY.) (5.1010)

2.2220 FORK, FUEL PUMP COUPLING

8921934

FORK

2.2228 DISC, FUEL PUMP DRIVE

5360910125

DISC ASSY., FUEL PUMP

2.3000A - FUEL FILTER AND STRAINER

2.3010 ELEMENT, FUEL

STRAINER

23530642 FILTER, FUEL PRIMARY
2.3320 ELEMENT, FUEL FILTER

23530644 FILTER, FUEL SECONDARY
2.3390 COVER, FUEL FILTER :

5310800052 ADAPTOR ASSY., DUAL PRIMARY & SECONDARY
2.3530 BRACKET, FUEL FILTER MOUNTING

23504703 SPACER, 15/32"I.D.X0.870.D.X0.70" THK.
5249900512 BOLT

23527041 BRACKET, FUEL FILTER ADAPTOR

103342 WASHER, 7/16"

11509525 BOLT, M10 X 1.5 X 110 MM

11508795 BOLT M12 1.75 X 40.0 HEX FLG PHOS CTD
23500708 NUT, M12 X 1.75

2.4000 - FUEL MANIFOLD AND/OR CONNECTIONS

2.4018 JUNCTION BLOCK, TO FUEL MANIFOLD

23530434 BLOCK ASSY., FUEL JUNCTION 8.5 BAR
5318972072 ELBOW, 90 DEG

5249970172 ADAPTOR, 37 DEG

23530435 FITTING, STRAIGHT

11508525 BOLT, M10 X 1.5 X 110 MM

2.5000A - FUEL LINES AND FUEL COOLER

2.5100 TUBE, FUEL PUMP TO FILTER

000125006431
000834006006

11504972
2236474
5310780053
5310780341
5319971432
5310780302
5310780502
5360780031
5360780131
000125008427

WASHER, A6.4

NUT, HEX M6

BOLT, M6 X 1.00 X 30 MM

CLIP, #10

SPACER

BRACKET

PLUG ASSY., Mi4 X 1.5

TUBE ASSY., FUEL FLTR HD TO PMP

TUBE ASSY., FUEL PUMP SUPPLY TO FILTER
CONNECTOR ASSY., STRAIGHT

ELBOW, 80 DEGREE

WASHER, A8.4

2.5160 HOSE, FILTER TO CYLINDER HEAD

11504986
11509512
2362448

BOLT, M8 X 1.25 X 14 MM
BOLT, M8 X 1.25 X 25 MM
CLIP .688" DIA 3/8" BOLT CTD (12.8554)

4-9

QUANTITY

N -

_w

- N o= oo ooh s B WHUlea -

ON =b o ik wd = N =

-


Ko42802


2.5000A

PART #

5147599
5178895
5310701332
5360780046

R0838K36

NAME AND DESCRIPTION

- FUEL LINES AND FUEL COOLER

CLIP, .562" DIA. 1/2" BOLT (2.5120)
SPACER, .40"X7/8"X.40" (7.1585)

HOSE ASSY., FUEL FILTER TO ENGINE BLOCK
ELBOW, M18 X 1.5

2.5175 TUBE, JUNCTION BLOCK TO CYLINDER HEAD

2362448
5178895
5310701432
5310780331
11505299

2.5205 TUBE,
23526717
23523014
23528534
23528535
915036005100

915047004100
007603008109
2.5206 HOSE,
ACKLMO260
000125008427
11509523
2236474
5175705
23523878
915036012101
915047012203

007603016 105

CLIP .688" DIA 3/8" BOLT CTD (12.8554)
SPACER, .40"X7/8"X.40" (7.1585)

HOSE ASSY., ENGINE BLOCK TO JUNCTION BLQCK
ELBOW, 45 DEG CONNECTOR

BOLT, M10 X 1.5 X 30.0 MM

FUEL DRAIN CROSSOVER

FITTING, BANJO

TUBE ASY W/BANJO

TUBE ASSY., FUEL SUPPLY GALLERY JUMPER
TUBE ASSY., FUEL SUPPLY GALLERY JUMPER
BOLT, BANJO M8 X 1 (4/5)

BOLT, BANJO DOUBLE M8 X 1 4/5

WASHER, A8 X 11.5 COPPER

FUEL DRAIN CROSSOVER

HOSE ASSY., #5 X 28.5 LG

WASHER, A8.4

BOLT, M10 X 1.5 X 55 MM

CLIP, #10

SPACER, 13/32"X7/8"X1" (8.38286)
HOSE, FUEL BLEED RB

BOLT, BANJO A12 M16 X 1.5

BOLT, DOUBLE BANJO N15047 M16 X 4.5

WASHER, A16 X 20 COPPER

4-10

QUANTITY

NaadbdN -k - A

N RA)

-

23

- —d A mA -

N

10


Ko42802


R0838K36

PART # NAME AND DESCRIPTION QUANTITY
3.3000A - AIR INLET HOUSING '

3.3004 ADAPTOR, AIR INLET MANIFOLD

23506963 CLAMP, HOSE 5 1/4"-6 1/8 ID CONS 2
5310980240 ADAPTOR, INTAKE MANIFOLD 1
5319970083 HOSE, 5.25" DIA X 3.12 LG 1
USE HOSE 23524322 WHEN SHTDWN SLND IS USED
000933008118
BOLT, M8 X 35 ~ 4
USE BOLT 304017008089 WHEN SHTDWN SLND IS USED
000125008427
WASHER, A8.4 4
3.3310 MANIFOLD, AIR INLET
5310980007 MANIFOLD, INTAKE 8V S2000 1
000908052000
PLUG, M52 X 2 1
5319971132 PLUG ASSY., M18 X 1.5 1
(INCLUDES 0005333080 SEAL RING)
5319971832 PLUG ASSY., M10 X 1.00 1
(INCLUDES 5319971045 SEAL RING)
11509515 BOLT, M8 X 1.25 X 60 MM 16
007603052101
WASHER, A52 X 60 COPPER 1
3.3311 GASKET, AIR INLET MANIFOLD
4571410080 GASKET, INTAKE MANIFOLD 8
5311420057 SEAL RING, .210 X 5.225 1

3.5000A - TURBOCHARGER

3.5001 TURBOCHARGER

5310960199 TURBOCHARGER ASSY., K31-376700AKB/22.20DCAYD 2
3.5001 TURBOCHARGER
53311232004
WHEEL, COMPRESSOR TURBO K31 1
3.5003 HOUSING, TURBOCHARGER TURBINE
53271090402
BOLT, M8 X 14 6
53311016502
HOUSING, TURBINE K31 1
53311095802
CLAMP, TURBO HSG TO CTR ROT ASSY. 3
3.5018 HOUSING ASSY., TURBOCHARGER INTERMEDIATA
53317100013
HSG & CTR ROTATING ASSY., K3t 1
3.5022 HOUSING, TURBOCHARGER COMPRESSOR
53311013019
HOUSING, COMPRESSOR TURBO 1
53311095200
CLAMP, V-BAND 1
3.5036 WHEEL, TURBOCHARGER COMPRESSOR
52401095300
NUT 1
53311285001
NUT, COMPRESSOR WHEEL 1
23507438 STUD, M10 X 1.5 X 44.0 8
8929169 WASHER (12.8190) 8
0008903150 NUT, EXHAUST MANIFOLD TO TURBO 8
3.5307 GASKET, TURBOCHARGER EXHAUST INLET CONNECTION
8929529 GASKET, TURBO EXHAUST INLET 2
3.5425 INTERCOOLER, TURBOCHARGER
5310980120 ELEMENT, CHARGER AIR COOLER 1
5310980537 COVER, CHARGE AIR COOLER 1
11504822 BOLT, M8 X 1.25 X 30 21
11509513 BOLT, M8 X 1.25 X 40 MM 2
11509515 BOLT, M8 X 1.25 X 60 MM 2
11508517 BOLT, M8 X 1.25 X 80 MM 4

4-11


Ko42802


PART #
3.5000A - TURBOCHARGER

3.5432 HOUSING/BASE,
23527011
5310980140
5310980253
5310880045
5319970145
5359970045
11508331
23505062
23526567
23526569
23526574

RO838K36

NAME AND DESCRIPTION

INTERCOOLER CHARGE AIR COQLER
BASE, CHARGE AIR COOLER
FLANGE, COMP CONNECTOR
CONNECTOR, TURBO COMP OTLT
SEAL RING

SEAL RING, (ROUND SECTION)
SEAL RING, .210 X 2.350 ID
BOLT, M8 X 1.25 X 140
BOLT, M10 X 1.5 X 40

BOLT, M8 X 1.25 X 30.00 LG
BOLT, M8 X 1.25 X 100.0 LG
BOLT, M10 X 1.5 X 105.0 LG

3.5446 GASKET, INTERCOOLER/CHARGE AIR COOLER

23528407
5310940080
5310980180

GASKET, CHARGE AIR COOLER
GASKET, CAC ELEMENT TO CAP
GASKET, CAC ELEMENT TO BASE

3.5500 TUBE, TURBOCHARGER OIL SUPPLY
REFER TO AIR BOX DRAIN TYPE FOR TURBO OIL DRAIN LINES.

23522364
+ 23524005

TUBE ASSY., TURBO OIL SUPPLY RB
TUBE ASSY., TURBO OIL SUPPLY

3.5502 CLIP, TURBOCHARGER OIL SUPPLY TUBE

5311880620
5361880166
23520334
11503454
5311800180
23550149
5157412

TUBE ASSY., TURBO OIL SUPPLY LB
CONNECTOR

CLIP, HOSE 1 X .76 X .375 X .5
BOLT, M10 X 1.5 X 20.0

BOLT ASSY., BANJO DOUBLE M14 X 1.5
RING SEAL A14 X 20 COP (VENT LINE)
SPACER, 7/8"X13/32"X1/4"

4-12

QUANTITY

NaOONBEBNNNNN -

-k

-k h ok WON


Ko42802


R0838K36

PART # ‘ NAME AND DESCRIPTION QUANTITY
4.1000A - OIL PUMP
4.1001 PUMP ASSY., OIL
23528081 PUMP ASSY., OIL 1
000933008245
BOLT, M8 X 55 3
4.1000B - OIL DISTRIBUTION SYSTEM

4.1510 PIPE, OIL PUMP INLET
5311800052 TUBE ASSY., LUBE OIL PICK UP 8V S2000 ’ 1

910105008018
BOLT, HEX M8 X 1.25 X 16 2
4.1520 GASKET, OIL PUMP INLET PIPE
917003036003
GASKET FLG M36X58X0.5 DBL 6012.40 1
4.1540 BRACKET, OIL PUMP SCREEN SUPPORT
23526509 BRACKET, OIL INLET SUPPORT 1
5181415 CLIP, 1 1/8" TUBE, 7/16" BOLT (5.5390) 1
11508511 BOLT, M8 X 1.25 X 20 MM 1
910105012003
BOLT, M12 1.50 X 20.0 HEX FLG 1
11502811 NUT, M8 X 1.25 1
4.1569 NOZZLE ASSY.,0IL SPRAY
5411800743 NOZZLE ASSY., OIL SPRAY 8
304017008077
BOLT, M8 X 16 8.8 8

4.1000C - OIL PRESSURE REGULATOR
4.1671 RELIEF, VALVE OIL PRESSURE
5361800315 VALVE ASSY., OIL PRESSURE RELIEF 8.5 BAR 1
15411800415 VALVE ASSY., OIL PRESSURE RELIEF S$2000 1
4.2000A - OIL FILTER

4.2250 ELEMENT, OIL FILTER

5241800110 FILTER, LUBE OIL 2
4.2291 ADAPTOR, OIL FILTER COVER

5311800111 ADAPTOR ASSY., OIL FILTER 1
5319970332 PLUG ASSY., M33 X 2 4
5361840017 INSERT, OIL FILTER ADAPTOR 2
11505289 BOLT, M10 X 1.5 X 30.0 MM 5
4.2293 GASKET, OIL FILTER ADAPTOR TO OIL COOLER ADAPTOR

5369970545 SEAL, 37.68 ID X 44.45 0D 2

4.4000A - OIL COOLER

4.4001 CORE, OIL COOLER-ENGINE

5361880026 ELEMENT, OIL COOLER 2
4.4020 GASKET, OIL COOLER CORE PLATE

5361880080 GASKET, OIL COOLER 1
4.4030 GASKET, OIL COOLER CORE-INNER

23529112 GASKET 6
5139805 } SEAL RING, 1.171 X .139 12
4.4050 HOUSING, OIL COOLER-ENGINE

5311880104 HOUSING, OIL COOLER S2000 1
23509925 PLUG, 18MM X 15MM TORX HD 1
5319970132 PLUG ASSY., M42 X 2 4
5319970332 PLUG ASSY., M33 X 2 2
11508331 BOLT, M8 X 1.25 X 140 2
23550503 BOLT, M10 1.5 X 95.0 LG HEX FLG 1

4-13


Ko42802


R0838K36

PART # NAME AND DESCRIPTION QUANTITY
4.4000A - OIL COOLER
4.4060 COVER, OIL COOLER HOUSING

5361880002 COVER, OIL COOLER 1
11509512 BOLT, M8 X 1.25 X 25 MM 18
5311870074 STUD, OIL COOLER 2
218443 NUT, 3/4"-10 6
4.4100 BRACKET, OIL COOLER HOUSING SUPPORT
5311880040 BRACKET 1
000960014027
BOLT M14X50 1

11508514 BOLT, M8 X 1.25 X 50 MM ' 4
4.4140 VALVE, OIL COOLER BYPASS

5311840028 VALVE, OIL COOLER BYPASS 1
4.4150 SPRING, OIL COOLER BYPASS VALVE

5177778 SPRING (4.1260) 1
4.4170 GASKET, OIL COOLER BYPASS VALVE PLUG

5177773 GASKET, 23/32 COPPER (4.4170) 1
4.4189 HOUSING, TRANSFER OIL/WATER

5312030361 TRANSFER HSG 1
11509512 BOLT, M8 X 1.25 X 25 MM 3
4.4192 HOSE, OIL COOLER INLET OIL

5369970545 SEAL, 37.69 ID X 44.45 0D 1
4.4195 HOSE, OIL COOLER OUTLET OIL

5312030201 OIL TUBE ‘ 2
5319971645 SEAL RING, .139 X 1.234 . 4
5369970545 SEAL, 37.69 ID X 44.45 0D 1
4.4270 TUBE, OIL COOLER WATER OUTLET .

5312030301 WATER TUBE 1
5319971745 SEAL RING, .210 X 1.850

5369970345 SEAL, 63.09 ID X €9.85 0D ‘ 1

4.5000A - OIL FILLER TUBE
4.5001 TUBE, OIL FILLER
23524856 TUBE ASSY., OIL FILL RBF 52000 1
5109157 PLUG, 1-1/4" CUP (5.5001) 2

4.5010 CAP, OIL FILLER
23519336 CAP, LUBE OIL FILL T-HANDLE 1.66 DIA. 1

4.6000A - DIPSTICK
4,6001 DIPSTICK

5310180015 GAUGE, OIL LEVEL 45.0 MM 1
4.6020 GUIDE, DIPSTICK

5310180030 . TUBE ASSY., OIL LEVEL GAUGE S2000 1
5310180054 CONNECTOR, DIPSTICK TUBE 1
4.6040 CLIP, DIPSTICK :

5163473 CLIP, 1/2" TUBE, 3/8 BOLT 1
23509744 STUD, BOLT M10X1.5X120.0 1
11506101 NUT, M10 X 1.5 1

4.7000A - OIL PAN

4.7001 PAN, OIL

23528011 PAN, OIL 1
23509925 PLUG, 18MM X 15MM TORX HD 1
5109157 PLUG, 1-1/4" CUP (5.5001) 2
5177773 GASKET, 23/32 COPPER (4.4170) 1

4-14


Ko42802


R0838K36

PART # NAME AND DESCRIPTION QUANTITY
4.7000A - OIL PAN
11508331 BOLT, M8 X 1.25 X 140 9
23516684 BOLT, M10 X 1.5 X 140 4
23550674 BOLT M8 1.25 X 140.0 LG 3
4.7030 GASKET, OIL PAN TO BLOCK
5420140022 GASKET, OIL PAN 1
4.7080 PLUG, OIL PAN DRAIN :
5319970932 PLUG ASSY., M22 X 1.5 1
(INCLUDES 1-5319970545 SEAL RING)
5319970532 PLUG, M27 X 2 3
(INCLUDES 1-5319970345 SEAL RING)
4.8000A - VENTILATING SYSTEM
4.8055 SHELL, BREATHER
5310160138 RETAINER, BREATHER HOUSING 2
5310180035 HOUSING, ROCKER COVER BREATHER 2
5310180022 BAFFLE PLATE, BREATHER 2
23550249 BOLT, M5 .8 X 15 HEX WASHER HD 6
4.8060 FILTER UNIT, BREATHER
5310160038 RETAINER, ELEMENT 2
5310160238 RETAINER, BREATHER ELEMENT 2
5310180110 ELEMENT, BREATHER 2
4.8070 GASKET, BREATHER BODY OR SEPARATOR -
23525543 SEAL RING, 3.40 X 74.00 I.D. 2
4.8000A - VENTILATING SYSTEM
4.8010 EXTENSION, BREATHER TUBE 4
23525728 HOSE, BREATHER 1828.8 (72.0 IN) 2
5186840 CLAMP, 1 1/2" I.D. (12.9660) 2

4-15


Ko42802


R0O838K36

PART # NAME AND DESCRIPTION QUANTITY
5.1000 - FRESH WATER PUMP
5.1001 PUMP ASSY., FRESH WATER
23525638 (R)PUMP ASSY., WATER (HI TEMP) 1
5.1030 BODY, FRESH WATER PUMP
5312010001 BODY, WATER PUMP S2000 1
5.1070 BEARING, FRESH WATER PUMP
5319810101 BEARING, WATER PUMP 2
5.1071 RETAINER, FRESH WATER PUMP BEARING AND SEAL
5362010151 RING, RETAINING 1
5.1077 SEAL, FRESH WATER PUMP BEARING COVER
8929134 SEAL, LIP TYPE 1
5.1110 IMPELLER, FRESH WATER PUMP
23521016 NUT, WATER PUMP 1
5312010007 IMPELLER, WATER PUMP 1
5.1180 WASHER, FRESH WATER PUMP SEAL
5362010376 WASHER, WATER PUMP 1
5.1190 GEAR, FRESH WATER PUMP DRIVE
5362010306 GEAR, WATER PUMP 1
11500950 BOLT, M12 X 1.75 X 90.0 3
5.1010 GASKET, FRESH WATER PUMP
23521014 SEAL, WATER PUMP 1
5.1000 - FRESH WATER PUMP
5.1001 PUMP ASSY., FRESH WATER
23526396 PUMP ASSY., WATER (SECONDARY) 1
5.1030 BODY, FRESH WATER PUMP
23526395 PUMP, WATER BODY SCCC 1
5318971432 PLUG ASSY., M14 X 1.5 1
5.1050 SHAFT ASSY., FRESH WATER PUMP
5312010205 SHAFT, SCCC WATER PUMP S2000 1
5.1060 SPACER, FRESH WATER PUMP BEARING '
5312010018 SPACER, SCCC WATER PUMP S2000 1
5.1065 SEAL, FRESH WATER PUMP SHAFT BEARING
5362010019 SEAL, OIL S2000 1
5.1070 BEARING, FRESH WATER PUMP
23503687 BEARING 1
. 23503727 BEARING ASSY., ACCRY. DRIVE (5.4332) 1
5.1071 RETAINER, FRESH WATER PUMP BEARING AND SEAL
274746 LOCKRING (5.4235) 1
5.1077 SEAL, FRESH WATER PUMP BEARING COVER
23522433 SEAL, WATER PUMP HEAT SINK ROTOR 1
5.1110 IMPELLER, FRESH WATER PUMP
23505998 IMPELLER 1
5.1190 GEAR, FRESH WATER PUMP DRIVE
5362010005 GEAR, SCCC WATER PUMP S2000 1
5319971132 PLUG ASSY., M18 X 1.5 2
5319871432 PLUG ASSY., M14 X 1.5 1
5.1010 GASKET, FRESH WATER PUMP
700429 118000
SEAL RING, 118 X 4 1
5.1020 STUD, FRESH WATER PUMP MOUNTING
200835012000
STUD, M12 X 30 1
000125013012
WASHER, A13 1
000934012008
NUT, HEX M12 ) 1
5.1031 COVER, FRESH WATER PUMP BODY
23528731 COVER ASSY., SCCC WATER PUMP ORIENT 1

11503781 BOLT, M6 X 1 X 20 MM 4

5.1032 GASKET, FRESH WATER PUMP BODY COVER
5178273 GASKET 1

5.1000A - FRESH WATER PUMP COVER

4-16


Ko42802


R0838K36

PART # NAME AND DESCRIPTION

5.1000A - FRESH WATER PUMP COVER

5.1235 COVER, WATER PUMP
23530069
5319970332
11509512

PLUG ASSY.,

5.1236 GASKET, WATER PUMP COVER

COVER WATER PUMP 8V2000

M33 X 2

BOLT, M8 X 1.25 X 25 MM

5.2000A

23530120

SEAL WATER PUMP RING 158.11 X 5.33

- WATER OUTLET ELBOW

5.2035 ELBOW, WATER OUTLET MANIFOLD

5312010131
5319971432
115098525
8929393

ELBOW, WATER PUMP OUTLET (8V)
PLUG ASSY., M14 X 1.5

BOLT, M10 X 1.5 X 110 MM

BOLT, M1O X 1.5 X 70.0 (12.8001)

5.2037 GASKET, WATER OUTLET MANIFOLD ELBOW

5312030080

GASKET, OUTLET ELBOW S2000

5.2045 TUBE, WATER OUTLET MANIFOLD

23523671

HOSE, 3.5 X 3.5

5.2048 CLAMP, WATER OUTLET MANIFOLD TUBE HOSE

23517962

CLAMP HOSE 3 1/2-4 CONST TORQ

5.2000B - THERMOSTAT

5.2050 THERMOSTAT ASSY.
5362000015

5.2090 HOUSING, THERMOSTAT

THERMOSTAT ASSY., 170 SLIDE ON RUB FLG S2000

5362031173
5319970332
5319970932
5319971432
5319871632
11509515

HOUSING, WATER/OIL DISTRIBUTION
PLUG ASSY., M33 X 2

PLUG ASSY., M22 X 1.5

PLUG ASSY., M14 X 1.5

PLUG ASSY., ISO 6149 PORT

BOLT, M8 X 1.25 X 60 MM

5.2110 GASKET, THERMOSTAT HOUSING

5369970245
5369970345
5369970445
5369970545
5369970645

SEAL, 79.97 ID X 85.85 0D
SEAL, 63.09 ID X 69.85 0D
SEAL, 53.57 ID X 60.45 0D
SEAL, 37.69 ID X 44.45 0D
SEAL, 28.17 ID X 35.05 OD

5.2120 COVER, THERMOSTAT HOUSING

531SK1127
5312030073
5128234
5319970132
5319970432
5319971632
11505299
11509520
11509526
23550503
5175705

COVER, DISTRIBUTION HOUSING PLATE
HOUSING, THERMOSTAT RB 8V S2000
PIN, JIGGLE

PLUG ASSY., M42 X 2

PLUG, M27 X 2

PLUG ASSY., ISO 61489 PORT

BOLT, M10 X 1.5 X 30.0 MM

BOLT, M8 1.25 X 110.0 LG FLG HEX
BOLT, M10 X 1.5 X 130 MM

BOLT, M10 1.5 X 85.0 LG HEX FLG
SPACER, 13/32"X7/8"X1" (8.3826)

5.2130 GASKET, THERMOSTAT HOUSING COVER

5362030180
5132155

GASKET, THERMOSTAT HOUSING
SEAL

5.2000C - WATER BYPASS TUBE

5.2160 TUBE, WATER BYPASS
5362030001 TUBE, WATER

5.2165 HOSE, WATER BYPASS TUBE

BYPASS

4-17

QUANTITY

Wa N NWN 4 - - N -

-t ek = NDOONN - cd k-
o>


Ko42802


5.2000C

5.30008

PART #

23517962
23523671

RO838K36

NAME AND DESCRIPTION

- WATER BYPASS TUBE

CLAMP HOSE 3 1/2-4 CONST TORQ
HOSE, 3.5 X 3.5

- WATER CONNECTIONS

5.3328 TUBE, WATER PUMP INLET

23520017
5125920
5312030501
5312030601
5361870196
23503068
23515353
23525608
23519411
5311880080
000933008118

11503454
11504822
11508511
23505062
007349008002

11506101

5.3446 HOSE,
23520017
5125920
5312030701
23503066
23520943
23525608
5312030037 .
5312030339
11505299
115098511
11508512
910105014012

007349008002

23524675
700521016200

11507036

5.4000A - FAN

HOSE, 1.75 ID X 3.00 LG.

BRACKET (4.12" L.)

TUBE, SECONDARY WATER PUMP TO CAC
TUBE CAC

COVER, WATER INLET $2000

CLAMP, 1.75"-2.62" DIA. HOSE

BRACKET CLIP 90DEG

CLIP, 1.75 DIA CAC

PLUG, 1/2-14

GASKET, CAC RTN TO WAT DIST HSG S2000

BOLT, M8 X 35

BOLT, M10 X 1.5 X 20.0°
BOLT, M8 X 1.25 X 30
BOLT, M8 X 1.25 X 20 MM
BOLT, M10 X 1.5 X 40

WASHER, 8.4
NUT, M10 X 1.5

FRESH WATER OUTLET

HOSE, 1.75 ID X 3.00 LG.
BRACKET (4.12" L.)

TUBE CAC

CLAMP, 1.75"-2.62" DIA. HOSE
BRACKET

CLIP, 1.75 DIA CAC
BRACKET CLIP

COVER, $2000

BOLT, M10 X 1.5 X 30.0 MM
BOLT, M8 X 1.25 X 20 MM
BOLT, M8 X 1.25 X 25 MM

BOLT, M14 X 1.5 X 30

WASHER, 8.4
GASKET, BEADED

WASHER, M16 X 2
NUT, M8 X 1.25

5.4015 PULLEY AND HUB ASSY., FAN

5142149
11509530

PULLEY AND HUB ASSY.
BOLT, M14 X 2.0 X 40 MM

5.4027 BRACKET, FAN SUPPORT

23526621
23505755

BRACKET, FAN
BOLT, M10 X 1.5 X 155.0

5.4290 SCREW, FAN BRACKET ADJUSTING

23526008

BOLT, M10 X 1.50 X 280.0

5.4340 TENSIONER, BELT

23525959
11505299
007349010002

5.4000A - FAN

"FAN, TENSIONER ASSY.
BOLT, MiO X 1.5 X 30.0 MM

WASHER, 10.5 STL

5.4027 BRACKET, FAN SUPPORT

4-18

QUANTITY

AW Al s W

am A N -

N =

-, WON = =Ntk

-


Ko42802


PARf #

5.4000A - FAN
23526978
11508331
23511786
235504389

R0838K36

NAME AND DESCRIPTION

BRACKET, FAN BRACKET SUPPORT ANGLED
BOLT, M8 X 1.25 X 140

BOLT, M10 X 1.5 X 25.00MM (12.8001)
BOLT, M10 1.50 X 135 HVY HEX FLG

4-19

QUANTITY

NNKN


Ko42802


R0O838K36

PART # NAME AND DESCRIPTION QUANTITY
6.1000A - EXHAUST MANIFOLD

6.1001 MANIFOLD, EXHAUST

5311420104 MANIFOLD, EXHAUST RB 8V $2000 1

5311420204 MANIFOLD, EXHAUST LB 8V S2000 . 1
6.1003 ADAPTOR, EXHAUST MANIFOLD

5311420901 ADAPTER, EXHAUST MANIFOLD RB K31 8V S2000 1

5311421001 ADAPTER, EXHAUST MANIFOLD LB K31 8V S2000 1

5366200010 STUD, M10 X 1.5 X 59 EXH ADAPTOR 8

8929169 WASHER (12.9190) 8

0009903150 NUT, EXHAUST MANIFOLD TO TURBO 8
6.1010 GASKET, EXHAUST MANIFOLD

5361420280 GASKET, EXHAUST MANIFOLD TO HEAD 8
6.1012 GASKET, EXHAUST MANIFOLD ADAPTOR

23526491 GASKET, EXHAUST MANIFOLD ADAPTOR 2
6.1025 BOLT, EXHAUST MANIFOLD TO HEAD

23511667 SPACER 16

8929357 BOLT, M10 X 1.5 X 120 (12.9001) 16

4-20


Ko42802


R0O838K36

PART # NAME AND DESCRIPTION QUANTITY
7.'000A - BATTERY CHARGING GENERATOR

7.1001 GENERATOR ASSY.

19010182 GEN CHRG AC 24V70A NG CW/CCW 21SI 1
179882 BOLT, 1/2"-13X1 1/8" 1
7.1500 PULLEY, GENERATOR
5145471 PULLEY (2.83" DIA., 9 GROOVE) (POLY-VEE) 1
7.1575 BELT, GENERATOR DRIVE
5319970192 BELT, POLY V 45" LG 1
7.1580 STRAP, GENERATOR ADJUSTING
23511669 LINK, ADJUSTING ROD 1
23511670 ROD, ALTERNATOR ADJUSTING M16 X 2 X 254 1
23515862 TUBE .625" LENGTH WITH SLIT 1
11503454 BOLT, M10 X 1.5 X 20.0 1
9427945 BOLT, 1/2"-13 X 6.25" (12.8001) 1
103345 WASHER, 5/8" 2
5132715 WASHER, .53"X.94"X.12" (1.3140) 2
102637 NUT, 1/2"-13 1
11501055 NUT, M16X2.0 2
7.1595 BRACKET, GENERATOR MOUNTING
5311540145 BRACKET, ALTERNATOR SUPPORT 1
23523608 BOLT, M10 X 1.5 X 135 2
7.3000A - STARTING MOTOR
7.3001 MOTOR ASSY., STARTING .
23521839 BUSHING, STARTING MOTOR HOLE 1
10478911 MOTOR ASSY., START 24V CW INSU ROLLCLU SOMT 1
23523835 STUD, M12 X 45 . 3
000125013012
WASHER, A13 3
000934012008
NUT, HEX M12 3

4-21


Ko42802





DETROIT DIESEL _° "—%

CORPORATION
13400 Outer Drive, West / Detroit, Michigan 48239-4001

Detroit Diesel® and the spinning arrows are registered trademarks of Detroit Diesel Corporation. Printed in U.S.A.



	text1: R0837K06
	text2: R0837K36
	text3: R0838K36


